RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION

In this Section are listed those parts which are used only on
Right Hand Drive cars or. special vehicles such as Taxicabs, Hearses
ect.

If the desired function cannot be located in the Group List,
it will be found in this Section.

A solid triangle (4) preceding the code number in the Group
List indicates that a part with the same function is used on either
& RHD car, or a special vehicle but is not used on a standard LHD
c&r.

A function in the Group List not identified by a solid tri-
angle indicates that the parts listed are used on both RHD and LHD
cars of the models shown.




» 0.0071—1.409 RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION 0.0071—1.409
CODE PART
o FAN DESCRIPTION AND MODELS R c:g's ol DESCRIPTION AND MODELS g:‘.
BONNET BRAKE CYLINDER—Continued
0.0071  CLANP =~ LOCK 10001 BRACKET - BRAKE MASTER CYLINOER & BRAKE
372294 front, right, 230 . . . . . . . . ... . 1 PEDAL SHAFT (Cont'd)
383638 rear, right, 2130 . . ... ... ... . 1 8093  Screw 7/16~14 x 1 (50.00%) RHD, 2000-01-
372295 front, left, 2430 . . v 4 v v v o . ... 4 10-11-2100~01-11 « + + v s 4004 ... 2
383639 rear, left, 2130 . . . . . . 4 4 . ... 1 5508  Lockwasher 7/16 (50.220) RHD, 2000-01-10
S11-2100-01-11 « v v 4 e e e . 2
0.00721  SPRING - LOCK CLAMP BRACKET TO LOCKING LEVER 1.0100 BOLT - MASTER CYLINDER OUTLET CONNECTION
383999 2130 . . . . e e v e e e e e e e e 2 316861 RHD, 2000-01-10-11-2100-01-11 . . . . .. 1
0.008 HANDLE - LOCK 1.016 SPRING & RETAINER ASSEMBLY - MASTER CYLINDER
383594 213 . v b v e e e e e e e e e e e e e 2 PISTON RETURN
6044  Washer 5/16 internal (50.230) 2130 . . . 2 378788 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
7268  Wut 5/16-24 (50.100) 2130 . . . . . . . 2
HAND BRAKE
0.0080  BEARING - LOCK HAMDLE SLEEVE
383597 2130 . . 4 4 4 . e . . e e e e e e e 2 t.106 BRACKET ASSEMBLY - LEVER
6361  Washer 3/4 (50.200) 2130 . . . . . . . . 2 372247 RHD, 2000-01-10-11-2100-01-11 . . . : . . 1
383598  Nut 3/4-16, 2130 + + v b 4 4 b 4 a .. 2
1.108 CABLE ASSEMBLY - LEVER
0.0081  ESCUTCHEON - LOCK HANDLE 379467 RHD, 2000~01-10-11-2100-01-11 . . . . .. 1
382595 2130 . 4 4 . . b e e e e e . e e s 2
BRAKE PEDAL
0.0082  CAP - LOCK HANDLE ESCUTCHEON
383596 2130 . . . . . . e e e e e e e 2 1.300 PEDAL - BRAKE
378457 RHD, 2000-01-10-11-2100-01-11 . . . . .. 1
0.00831  LEVER - LOCK HANDLE LOCKING
383630 right, 2130 .+ + + 4 4 v b 0 v . a f ~\ 1.302 CONNECTING ROD - PEDAL TO MASTER CYLINDER
383631 left 2130 .+ v v b v e e a e e e a N 378460 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
0.008%  ROD LINK - LOCK HANDLE TO REAR LOCK CLANP 1.303 PIN - PEDAL TO MASTER CYLINDER CONNECTING
CONNECTING ROD
383632 .right, 2130 . . . . . . e . 1 324464 RHD, 2000-01-10-11-2100-01-11 . . . ... 1
283633 left, 2130 . e e e e e A |
3874  Washer 5/16 (50 200 . . .4 1.3065  SHAFT - PEDAL
4291  Cotter pin 3/32 x 3/4 (50.240) 2130 4 37843¢ RHD, 200-01-10-11-2100-01-11 . . . . .. 1
216549 Connector, Lubricator (50.700) RHD, NOO—
0.00841  SPRING - LOCK WAKDLE TO REAR LOCK CLAMP 01-10-11-2100-01-11 . . . . . . . 1
CONNECTING ROD ANTi-RATTLE 7766  Screw 1/4-20 x 5/8, tapping, RHD, 2000~
373764 2130 % « 4 b e e e e e e e R 4 01-10-11 . + v v v . . . . . 1
8138  Screw 5/16 x 1/2 (50.003) RHD, 2100-01-
BRAKE 11 0 s e e e e e e e S |
502 Lockwasher 1/4 (50.220) RHD . . . . . . 1
BRAKE CYLINDER
BRAKE SHOES
1.0005  CYLIMDER ASSEMBLY - MASTER
378882 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1 "';‘23259 P Z’;‘;g ANCHOR - )
7244  Screw 3/8-16 x 7/8 (50.003) RHD, 2000- ' Crtrrt
01-10-11-2100-01-11 . . « « v « + . . 3
5506  Lockwasher 3/8 (50.220) RHD, 2000-01-10- 1.407 SPRING - SHOE ANCHOR PIN TO SHOE
11-2100-01-11 . . . . .. Lo e .. 3 315838 front, 2130, + o v 0 4 v m e e e e e 4
303836 rear, secondary, 2120 . . . . . . e e e . 2
.00} CYLINDER - MASTER 303837 rear, primary, 2130 . . 4 . . 00 .0 . . 2
378756 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
10011  BRACKET - BRAXKE MASTER CYLINDER & BRAKE 1.409 SPRING - SHOE HOLD DOWN
PEOAL SHAFT 303064 frort, 2130 . .« . . . . . e e e .. 4
378406 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1 237893 rear, 2130 « .« 4 4 v 4 e e e e e e e 4




RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION ALPHABETICAL INDEX~—CHASSIS

BONNET
Lock Clamp . . . .
Bracket to Lever Spring. . . . . . . . . ..
Lock Handle. . . . . . . .. .

Gap. v v e e e s e e e T
Locking Lever. . . . . . . . . .. .. ..
Sleeve Bearing . . . . . . . . .. P
to Rear Clamp Connecting Rod Link. . . . . .,

Anti-Rattle Spring . . . . . . .. .. ..

BRAKE
Hand Brake

Master Cylinder Assembly . . . . . . .. ...
and Brake Pedal Shaft Bracket. . . . . . . .
Cylinder . . . . . . .. e e e e e e
Outlet Connection Bolt . . . . . . . .. . .
Piston Return Spring . . . . . . . .. . ..

Pedal. . . . .. . .. .

Anchor Pin . . . . . . . . . . .. ... ..
to Shoe Spring . . . . . .. ... ...
Hold Down Spring
Tubing
Front End Junction . . . . . . . .., ...

| Master Cylinder to Front End Junction.
Rear Axle Junction to Front End Junction . .

BUMPER
Rear . . . . . . . . . . .
Stone Shield . . . . . . ... . ... ...
Support Bar. . . . . . . . ... ... ...

CLUTCH
Cover Plate Assembly . . . . . . .. ., .. ..
Driven Plate & Hub Assembly. . . . . . . . . .

CLUTCH CONTROL

Throwout Bearing & Sleeve. . . . . . . .. ..
Throwout Cable

0.0071
0.00721

0.008
0.0081
0.0082
0.00831
0.0080
0.0084
0. 00841

1.108
1.106
1.0005
1.0011
1.001
1.0100
1.016
1.300
1.302
1.303
1.3065

1.405
1.407
1.409

1.606
1.601
1.6025
1.603
1.6045

2.0005
2.0115
2.013

ELECTRICAL
Headl ight
Dimmer Switch. . . . . . e e e e e e e 4.1328
Horn
Button Cable Strap . . « + v + v v v « v . . 4.10261
Ignition Coil
and Switeh . .+ . . . . v 0w .. 41200
Switch & Cable . . . . . . . . .. oo e s 4.120%
Overdrive
Auxiliary Wiring Harness . . . . . . . . . . 4.2208
Strap. « ¢ . 0 0 L 0 s e e s e e e e 4.2209
Reverse Warning Buzzer . . . . . . . . .. . v 4.1525
Gasket « v v v v e e e e e e e e e e e 4.1526
Switeh . . . . .. e e e e e e e e s 4.1527
Bracket. . . . . . . ... ... v e . 4.1528
Cable (to body wiring) . . . . . . .. . 4.1529
Cable (to gas gauge) . . . . . . . . ... 4.15320
Clamp. . + « v v v v v v v v v e v e 4.1531
Tallb Light . . . . . . . .. ... .. ... 4.1600
Body « . « v v 0 i e e e e e e e e 4.1602
Cable & Socket . . . . . . . .. ... ... 4.1611
Liner. . . . . . . . . o000 ... 4.1612
Door . . . .. Lo el 4.1620
GlassS. v v v v i e e e e e e e e e e 4.1622
Fuse . . . . . . ... ... .. . 4.16232
Bloek. . . . . . . .. . ... [ 4.16231
Gasket (tobody) . . . . . . ... ... .. 4.1601
Tell Tale Lamp . . . . . . . ... ...... 4.166
Bulb v . v o v v ... L . .. . 4.1665
Wiring Cables & Harness
Front Harness. . . . . . . . .. ... ... 4.2320
CLIP « v v e e e e e e e e e e 4.2321
Strap. . . . L L L s s e e e e e e 4.23275
Rear Harness . . . . . .. . ... . 4.23212
ENGINE
Assembly (stripped). . . . . ... ... ... 5.0000
Accelerator - See Carburetor Control
Cylinder
Ventilator Outlet Tube . . . . . e e e e 5.0518
Ventilator Valve . . . . . . . ... .... 5.05216
Reducer. . . . . . . ... ... ..., . 5.05217
Tube (to cylinder) . . . . . . . . 5.05213
Connector. . . . . . . .. .. ... .. 5.05218
Flywheel . . . . . . ., . . ... ... ... 5.0600
Housing. . . . . . . . . e e e e e 5.0603
Manifold
Intake . . . . . oL .o 5.0920
Throttle Control Rod . . . . . . . . . . . 5.0928
Lever. . . . . . . .. ... .., 5.0931
Shaft. « . v . v o 5.0933
Oil Filler Cap . . . . . . . .. . ... ... 5.1001
Oil Filter . . . . . . . ... ........ 5.1009
Bracket. . . . . . . ... ... ... .. 5.1010
Support. . . . . . .. L ..., 5.1013
Cartridge & Gasket Kit . . . . . . . . . . . 5.10098
Gasket . . . . . .. ... .. 5.10097
Inlet Tube . . . . . . . . . ... ... .. 5.1015
0il Level Indicator. . . ., . .. ... .. .. 5.1102
Supports
Channel & Bracket (rear) . . . . .. . . . . 5.1607
Brace. . . . . . . ... ... 5.16071



RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION ALPHABETICAL INDEX—CHASSIS

EXHAUST
Pipe . . . . . . . .. . 6.100
Clamp. . . . . . e e e e e e e e 6.1026
Insulator. . . . . . . . .. ... ... 6.1027
FRAME. . . . . . . . .. . 8.000
FUEL
Carburetor Control
Accelerator Pedal
Push Rod Lever Bracket . . . . . . .. .. 9.11362
Pugh Rod Lever Pin . . . . . ., . . . ... 9.11363
to Relay Lever Rod . . . . . . . . . . .. 9.11365
Relay Levers & Bracket . . . . . . .. 9.11372
Shaft Bracket. . . . . . .., ... ... 9.11373
to Carburetor Throttle Bell Crank Rod. 9.11368
to Carburetor Throttle Lever Rod . . . 9.11369
Carburetor Throttle Operating Rod. . . . . . . 9.135
INSTRUMENT BOARD . . . . . . . . . .. .. .. . 10.000
Ash Receiver Retainer Screw. . . . . . . . .. 10.0005
Center Panel . . . . . . . . . . ... . 10.012
Crash Pad. . . . . . . . . . . .. ... 10.0121
Glove Box. . . . . . . . . . ..o, 10.021
Door . . . v . . e e e e e e e e e 10.022
Hinge. . . . . . . . v o v . o0 . 10.028
Medallion. . « . v ¢ v v v v v v v v w v 10.038
Trim Moulding. . . . .« . . « .+ v o .. 10.0352
Instrument Cluster Panel . . . . . . . . . .. 10.058
Trim Moulding. . . . . « . « v v o v . w . 10.0645
Speedometer. . . . . . . . . .. .. ... 10.100
Cable & Shafv. . . . . . . . . .. . .. 10.127
REAR AXLE
Carrier Assembly . . . . . . . . . . . .. .. 12.001
Driving Gear & Pinion . . . . . . . . . . . . 12.005
SHOCK ABSORBER
Front. . . . . . . . . . . .00 13.000
Rear . . . v v v v v e e e e e e e e e e e 13.001
SPRINGS
Front. « « v « « v 0 L e e e e e e e e e e 14.000
ReAr . . . . & . e e e e e e e e e . 14.100

STEERING
Column

......
...............
........
....................

Spacer . . . ... oL .
Gear . . . . . . L. . e e e
Case . . . . . . . e e e
Cross Shaft. . . . . . . . .. .. .. ,..
Pitman Aem . . . . . . . .. .. .. ...
Shaft & Worm . . . . . . . .. . ... ...

TRANSMISSION GEARSHIFT
Idler Lever. . . . . . . . . ... ...

StopPin . . . . .. 00000
Brackebt. . . . . . . . ..o 0L .

to Idler Lever Rod . . . . . . . . . . ..
Lever (18t & reverse). . . . . . . . . . . .
to Idler Lever Rod . . . . . . . . . . . .
Shifter Lever (direct & 2nd) . . . . . . . . .
Shifter Lever (iIst & reverse). . . . . . . . .

TRANSMISSION OVERDRIVE

Shift Rail . . . . . . . . ..« ...
Interlock Fulcrum & 0il Baffle .
Interlock Lever. . . . . . . . . o . ..
Spring . . . . . .0 00000 Ce e
Interlock Plunger. . . . . . ¢ o o . v ...




RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION ALPHABETICAL INDEX—BODY

B
Body Feed Cable. . . . . . . . . . .. .. ... 30.600
Body wiring Set. . . . . . . . . .. ... .. . 30.601
c
Carpet (front) . . . . . . . . . .. ... .. 21.417
Center Pillar. . . . . . . . « . ¢ v v o v v o 30.120
Teim . . o . o e e e e e e e e e e e e e 31.414
Courtesy Light Switch. . . . . . . . . . . . .. 30.6118
Hole Cover Plate . . . . . . « . . . . . . .. 30.6119
Cowl Side Papnel. . . . . . . . . . . . ... 30.125
TrimPanel . . . . . . . . .. . oo . 31.459
D
Dash Panel . . . . . . . .. . ... ... ... 30.130
Insulation . . . . . . . . . .. .. .. 30.131
Dome Light . . . . . . . . . . ... ... ... 30.622
Switeh . . . . . . . .. ... 30.626
Plate. . . . . . « . . . ¢ v v v i v 30.629
Door - Front
Check Arm Bracket. . . . . . . . . .. v . o« . 30.3043
Formica Panel. . . . . . . . . ... ... .. 31.4398
TeimPanel . . . . . . . . .. ... ..... 30.3438
Fastener . . . . . . . . . . ... .. 30.3439
Moulding . . . . . . . . . . .. .. ... 30.34395
Window
Finishing Moulding and Dust Seal . . . . . . 30.356
GlaSS:. + v v v e e e e e e e e e e 30. 366
and Frame. . . . « v v v v v o 30.371
Cushion (to frame) (rubber). . . . . . .. 30. 3705
(to lifter) (rubber) . . . . . .. 30.3845
Frame. . . . . . . . v . o e 30.370
Lifter . « . . . . . . . ..o 30.382
Door - Rear
Check Arm Bracket. . . . . . . . . . . . ... 30.441
Finger Guard (trimmed) . . . . . . . . . . .. '20.4452
Trim Ranel . . . . . . . . . . . . . . ... . 30.46796
Fastener . . . . . . . . v v v v v i v 30. 46797
Moulding . . . . . . . . . . . .. ... 30.468
Window
Finishing Moulding and Dust Seal . . . . . . 30. 480
Glass. . . v v v v i e e e e e e e e 30.489
and Frame. . . . . . . . . . ... . 30.492
Cushion (to frame) (rubber). . . . . . . . 30.4918
{to lifter) (rubber) . . . . . . . 30. 5005
Frame. . . . . . . . . .« . ... .. 30.4916
bifter . . . . . ..o 0oL 30.500
E
Electrical Body Feed Cable . . . . . . . . . . . 30.600
Electrical Body Wiring Set . . . . . . . .. .. 30.601
F
Fenders
Front. . . . . . . . . . .00 30.770
Rear
Gasoline Filler Lid. . . . . . . . . . . .. 30.791

F {Cont'd)
Floor Mat {front). . . . . . . . . . . . ... 21.430
(rear) . . . . . . . oo 31.431
Joint Moulding . . . . . . . o o000 0 31.4315
Foot Rest. . . . . . . . . . .« . o . .. 30.014
End Plate. « v v v v v v v e e e e e e e e 30.0165
Formica Trim Panels. . . . . . . . .« . . .+ .. 31.4398
|
Imitation Leather. . . . . . . . . . .. 31.481
L
License Light. . . . . . . . . .. Ce 30.634
Body -« « « v v v v o e 30.636
Bulb Sceket. . . . . . . .. . ... 30.643
Retainer Plate . . . . . . « « « « v v « . . 30.6435
SPPING « v v v v e e e e e e 30.648
Cable. « « v « v v v v e e e e e e e e 30.649
Gasket . . . . . . ..o 30.6355
Glass. o « v v v v e e e e e e e e e 30.650
Gasket - » « v v v e v e . .. 30.651
Retainer Spring. . . . . . . v . . v . ... 30.6515
License Plate Bracket {rear) . . . . . . . . . . 30.847
P
Package Tray Top . . . . . . « . « « . « « . .. 31.4609
Partition
Card Case
Driver Compartment Trim Plate. . . . . . . 30.85239
Glass. « « ¢ v L v e e e e e e e e e e e 30.8522
Retainer Strip . . . . . . . . . .. .. . 30.85224
Lide o v v v o e e e, 30.85235
Cateh, . . . . . . v . o e e 30.85236
Striker. . . . . . . . .. .. . . 30.85237
Knob . . . . . . . ... .. . 30.85238
Light. . . . « . v . . o o .00 30.6594
Bracket. . . . . . . . ..o e 30.65942
Bulb . . . . . oo s 30.6595
Crash Pad
Panel (untrimmed). . . . . . . . . .. . .. 30.8525
Trim Cover . . « « « v . v v v v h e 30.85257
GPille « v v v v e e e e e 30,848
Moulding . . . . . . . . N 30.8482
Mirror . . . . . . L L o e e e e e 30.8526
to Roof Bow Bracket. . . . . . . . . . . ... 30.8479
Trim Moulding. . . . . . . .. . . . .. ... 30.8478
Window - Rear
Finishing Moulding . . . . . . . . . . . . . 30.855
Glass. . + . v v o i w0 e e e e e e 30.858
Cushion. . . . . . . . . . . . ... .. 30.8592
Window ~ Side (complete) . . . . . . . . . .. 30.8730
Frame Lower Extension Panel. . . . . . . .. 30.8731
Sliding Window
GlaSS: ¢ v v v e e e e e e e e e 30.8737
and Frame. . . . . . . .. ... . ... 30.87371
Cushion (to frame) . . . . . . . . . 30.87373
Frame. . . . . . . .. .. .00 30.87377
Handle . . . v . v v oo 30.87387
Runway . . . . . . . . . . ... . 30.87379



RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION ALPHABETICAL INDEX—BODY

P (Cont'd)
Partition (Cont'd)
Stationary Window

Glass. « . v o L Lo 30.8737
Cushion. . . . . . . . . ... .. .. » 30.87372
Frame. . . . . . .. ... ... « .. . 30.87374

Rear Hinge . . . . . . . .. . <« . 30.87375
Bracket. . . . . . . .. ... ... 30.87376
Toggle (front)

Bumper (to lower partition). . . . . . . . 30.8733
Filler . . . . . . . . . . .. .. .. 30.87331
Support. . . .. .. L. 000 L., 30.8734

Clamp. . v v v v v v v v s e e e e 30.8732
Cateh. © v v v v v e 30.87321

Lock Bracket (upper) . . . . ... .. .. 30.87350
Bumper . . . ... 0.0 oL 30.87351
Support. . . ..o L L L L. 30.8736

R
Rear View Mirror . . . . . . . . .. ... ... 30.022
Rear Window
Glass. . . v . . . . . .. e 31.353
Hinge. + v v v v v e e e e e e e 31.3531
Spacer (rubber). . . . . . ... .. ..., 31.3571
_Washer (rubber). . . . . . .. ... ... 31.3572
Weatherstrip . . . . . . . . . .. ... .. 31.358
Operating Motor. . . . . . . . . « . . . . .. 31.368
Spring . . . . . . . ... e e e e e e 31.369
SWILEh + v v v v e e e e e e 31.3695
Vacuum Tube. . . . ¢ . « v v . v v v v .. 31.370
Grommet. . . . . . . . 4 . e e 31.371
Hose . . . . . . v . o o oL 0L 9 31.372
Roof . . . . . . . ... o U LEN .. 31.140
Roof Light . . . . . . . . . . .. .. ... .. 30.6669
Access Door. . . . . . . o0 e e e e e 31.4589
Bezel. . . . . . v i e e e v e e e e 30.66691
Bulb . . . . o . oo e 30.66692
Glass (center) . . . v « v v v v v e . 30.66693
(side} . . . . . . . o . 0000 30.666935
Gasket « . . v . e e e e e e e e e e 30.66694
Mounting Plate . . . . . . . . . . . . . . .. 30.66695
Gasket (toroof) . . « v v v v o v v . 30.66696
Pressure Ring (rubber) . . . . . . . . . . 30.666965
Socket and Cable . . . . . . . . . . . . ... 30.66697
CONNECLOT: « v v v o+ o v v e v e e e e e 30. 66698
Jumper Cable . . . . . . . . . . .. . . .30.666982
Switeh . . . . . o e e e 30.666984
Knob . . . . . . . . . ... .. 30.666986
Trim Moulding. . . . . . . . . . .« . . . . .. 30.666988
Gasketl . v v v v v e e e e e e e e e 30. 666989
S

Seat - Folding
Back (trimmed) . . « v v v e e e 30.88525
(untrimmed) . . . . . . . .« ¢ . < o . . . 20.88h2
Trim Cover . . . . + v v v v« v o e e e 30.8853
Bottom Cover . . . . « . . + ¢ « v v o v .0 30.88543
Catch. . . + « v o v 0 o e s e e e e e 30.885%
Dovetail Stud. . . . « . « + v o o0 oo . 30.88551
Spring « .+ . v 0 e e e e e e 30.88552
HANdle « o v v v e e e e e e e 30.88553
Release Rod. . . . « « « v v v v « v v & o 30.885%4
Bearing Plate. . . . . . . . . . .. .. 30.88955

S (Cont'd)
Seat - Folding (Cont'd)
Cover. . v . oo 30.88556
Soring . . . Lo 30. 88557
Center Pillar Hinge. . . . . . . ... .. .. 30.88558
Cushicn {trimmed}. . . . . . . .. .. .. .. 30. 88541
Prame (untrimmed). . . . . . . .. ... .. 30.8854
Hinge Pivot Bolt . . . . . . .. ... .. 30.88544
Push Up Lever. . . . . . . . ... ... .. 30.88545
Spring . . . ..o o o0 30.88546
Shaft. . . . . ... L. 30.88547
TrimCover . . . . . . . . . . .. .. ... 30.88542
Partition Support. . . . . . Ve e e e e 30.8857
Seuff Plate. . . . . . . . ... .. 30.8858
Seat - Front
Adjusting Handle . . . . . . .. .. .. ... 30.927
Lever and Bracket. . . . . . . . . . . ... 30.92723%
Relay Spring . . . . . . . . ... .. ... 20.9277
Shaft, Bracket, and Relay. . . . . . . . .. 30.92729
Adjusting Track. . . . . . . . . . ... ... 30.930
Back
Cushion (trimmed}. . . . . . . . . . .. .. 30.89815
Spring . . . ... L Lo 0oL 30.900
Trim Cover . . . . . . . . . . . . ... 30.8982
Foot Rest Trim Cover . . . . . . . . . . .. 20.8987
Frame (trimmed). . . . . . . . . .. . . .. 30.8981
Rear Trim Cover. . . . . . . . . . . . ... 30.8985
Bottom Frame (trimmed) . . . . . . . . . .. 30.9001
Cushion {(trimmed). . . . . . . . . . . . . .. 30.9005
Pad Support. . . . . . . . .. ... 30.9008
Spring « . . . ... ... 30.908
TrimCover . . . . . . v v . .. . 30.9006
Side Sill Rubber Mat . . . . . . . . .. 31.4314
Trim Moulding. . . . . . . . . . .. 30.9884
Seat - Rear
Arm Rest (side)., . . . . . . . . .. .. .. 320.9475
TrimCover . . . . v « . v v v v v v 30.9476
Back Cushion (trimmed} . . . . . . . . . . .. 30.9401
Trim Cover . . . . . . . . . . . .. 30.9402
Cushion (trimmed). . . . . . . . . . L.+ 30.9412
Spring « .« . . . . 000 o e e e e e 30.941
Trim Cover . . . . . . . e e e e e e . 30.9413
Trim Moulding. . . . . . . . . . . . . . ... 30.9478
Sun Yisor. . . . . . . L0 o oo e e 30.030
T
Trunk
Compartment Light Cable Clip . . . . . . . . . 30.6672
Lido =« « o o o 0 oo s 31.157
Lock Striker Bracket . . . . . . . . . . .. 31.1875
Lining « . . . . o o v o o o0 0oL . 31.1%03
Rack . . . . . . o . o Lo Lo 31.205
Bar Spacer . . . . . . . ... ... ... 31.206
Bolt . . . . . . . .. 31.207
Brace. . . . . . . . . . o000 e e e 31.208
Bracket. . . . . . . . . . . .. .. ... 31.209
Clamping Knob. . . . . . . . . « . . .. .. 31.210
Spring . . . .. oo 0 oo o 31.211
Pivot Pin. . . . . . . . . . . .. .. R 31.212
Strap. . . . . . o s s e e e 31.213
Retaining Plate. . . . . . . . . . . . .. 31.214
’ W
Wheelhouse Trim Panel. . . + . . « + « « « « « . 31. 46093
Windshield Division Finishing Inside Moulding. . 31.394




1.601—-3.148 RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION 1.601--3.148

PART per | CODE PART PER
c'?g‘e o, DESCRIPTION AND MODELS Gk | No. No. DESCRIPTION ANp MODELS CAR
BRAKE TUBING CLUTCH CONTROL—Continued
1.601  TUBE ASSEMBLY - BRAKE (FRONT END JUNCTION 3.109  PEDAL _
10 BRAKE HOSE) _ 79200 RHD, 2000-01-10-11-2100-01-11 . . . ... 1
-10-11-2100-01-11 . . . 1
379147 left, RHD, 2000-01-10-11-2100- 3.1125  COVER ASSEMBLY - CLUTCH & BRAKE PEDAL
1.6025  TUBE ASSEMBLY - MASTER CYLINDER TO FRONT 178820 RHD, 2000-01-10-11-2100-01-11 . . . ... 1
BRAKE HOSE
379149 right, RHD, 2000-01-10-11-2100-01-11 . . . 1 3.1126  INSULATOR - CLUTCH & BRAKE PEDAL COVER

378819 RHD, 2000-01-10-11-2100-01-11 . . . . ..
1.603 TYUBE ASSEMBLY -~ MASTER CYLINDER TO FRONT

END JUNCTION . 3.1y PAD ASSEMBLY - PEDAL
379155 RHD, 2000-01-10-11-2100-01-11 . . . . .. 1 335928 RHD, 2000-01-10-11-2100-01-11 . . . . . .
1.6086  TUBE ASSEMBLY (REAR AXLE JUNCTION TO FRONT 3.115 SPRING - PEDAL RETRACTING
END JUNCTION) 379213 RHD, 2000-01-10-11-2100-01-11 . . . . ..

379146 RHD, 2000-01-10-11-2100-01-11 . .. . . . 1 :
3.1167 CABLE ASSEMBLY - CLUTCH THROWOUT

1.606  JUNCTION ASSEMBLY - FRONT END 378515 RHD, 2000-01-10-11-2100-01-11 . . . . .
302703 RHD, 2000-01-10-11-2100-01-11 . ... .. 1 7515  Yoke end 5/16 adj., pedal end, (50. 560)
303939 Screw 5/16-18 x 1/2 hex. hd., RHD, 2000 RHD & v v o 0 v e v v v o e e o e e

01-2100-01-11 & + o o o v o o v o u . 1 7258  Nut 5/16-24, yoke,end (50.100) RHD .
7525  Pin 5/16, yoke end, (50.555) RHD . . . .

BUMPER 4289  Cotter pin 3/32 x 1/2, yoke end pin,
(50.240) RHD « + v v « o o o v v v o &

2.0005  BUMPER ASSEMBLY - REAR -

. .150)
387509 with trunk rack, 2130. . « .« . . 0 ... 1 302481 "";Hg“é'“ adj., shifter ""d_ 1%0.150
' .100)
’ 2.0115  SHIELD ASSEMBLY - REAR STOME 7005 Lok nut 5/16-24, shifter end, (%0.100)
383547 used with trunk rack, 2130 . . . . . . .. 1 C L, T

4289 Cotter pin 3/32 b3 1/2, (50.240) RHD . .

2.013 BAR - REAR SUPPORT

387508 inner, left, with trunk rack, 2130 . . . . 1 3.1168 ~ PULLEY ~ CLUTCH THROWOUT CABLE

373635 RHD, 2000-01-10-11-2100-01-11 . . .. . .

CLUTCH and TRANSMISSION 3.1169  GUARD ASSEMBLY - CLUTCH THROWOUT CABLE

PULLEY

CLUTCH ASSEMBLY 373630 RHD, 2000-01-10-11-2100-01-11 . . . . . .

3.000  PLATE ASSEMBLY - COVER (PRESSURE PLATE) 373696  Bolt 5/16-24 x 1-1/8 hex. hd., RHD,
BIIT82 2130 4 -+ v v e e e e e e e e ne .. 1 2000-01-10-11-2100-01-11 « . .« . . . .
7105  Mut 5/16-24 (50.110) RHD, 2000-01-10-11-
3.005  PLATE AND HUB ASSEMBLY - DRIVEN 2000-01-11 » 4 4 v e e e e e e

366935 2130 . 4 b e b e v b e e e e e e 1 4200 Cotter pin 1716 x 1/2 150.240) RHD,

2000-01-10-11-2100-01-11 . . . . . . .
CLUTCH CONTROL

3.1169)  PIVOT ASSEMBLY - CLUTCH THROWOUT CABLE

3. 1041 SHAFT = PEDAL PULLEY -
378438 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1 373640 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
8138  Screw 5/16 x 1/2 hex. hd., tapping, RHD, 4291  Cotter pin 3/32 x 3/4 (50.240) RHD,
2000-01-10-11-2100-01-11 . . . . . . . 1 2000-01-10-11-2100-01 14 . . . . . . . 1
3.1051 BRACKET ~ PEDAL SHAFT 3.11892  SUPPORT = CLUTCH THRUWOUT CABLE PULLEY
378562 RHD, 2000-01-10-11-2100-01-11 . . .. .. 1 378407 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
6987  Screw 3/8-16 x 3 (50.003) RHD, 2000-01- 7244  Screw 3/8-16 x 7/8 hex. hd., (50.003)
10-11-2100-01-11 . . . . v v v o o .. 2 RHD, 2000-01-10-11-2100-01-11 . . . . 2
7388  Screw 3/8-24 x 1 {50.003) RHD, 2000-01- 5506  Lockwasher 3/8 (50.003) RHD, 2000-01-10-
10-11-2100-01-11 . . . . .. .. ... 1 11-2000-01-11, . v v v v v o v oo 2
5506 Lockwasher 3/8 (50.220) RHD, 2000-01-10-
‘ 11-2100-01-11 . . & v 4 v e . W . . 3 3.148 BEARING AND SLEEVE ASSEMBLY - CLUTCH
378548  Spacer, bolt, RHD, 2000—01-10-11-2100-01 THROWOUT

e S | 341817 RHD, 2000-01-10-11-2100-01-11 ... ... 1



3.201—3.3293 RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION

CODE PART rr | ¢
vl DESCRIPTION AND MODELS | o :g.‘ 'N‘g_' DESCRIPTION AND MODELS c':ln
TRANSMISSION TRANSMISSION GEAR SHIFT—Continued
3.201  TRANSMISSION AND OVERORIVE ASSEMBLY 3.3045  TIE ROD - IDLER LEVER SHAFT (Cont'd)
901010 RHD, 2000-01-10-11-2100-01-11 . . . . .. 1 338406  Spring washer 5/16 (%0.242) RHD, 2000-

901149 RHD, 2000-01-10-11-2100-01-11 . . . ..., 1 01-10~113-2100-11 + . v v v o v v W . 2

360444 Washer 5/16, RHD, 2000-01-10-11-2100-01-

3.203 COVER ASSEMBLY = m.......000.0... 2

387667 RHD, 2000-01-10~11-2100-01-11 ., . . .

_ 3.3046 SUPPORT ASSEMBLY - IDLER LEVER SHAFT
3.2063 PLUG - COVER SHIFTER FORK SHAFT HOLE (Mot 378428 RHD, 2000~01-10-11-2100-01-11 . . .. .. 1
used with Electromatic Clutch)

335663 RHD, 2000~01-10-11-2100-01-11 ., . ... ., 2 3.306 ROD - IDLER LEVER TO TRANSMISSION
378566 direct & 2nd., RHD, 2000-01-10-11-2100-01-

3.252 SHAFT -~ SHIFTER FORKS D N |
360442 RHD, 2000-01-10-11-2100-01-11 . ..., . 2 378568 first & reverse, RHD, 2000-01-10-11-2100-
01-11 . . . . . . i i i e e e e e 1
TRANSMISSION-OVERDRIVE 338405 Washer 5/16, idler lever end, (50.200)
RHD, 2000-01-10-11-2100-01-11 . . ... 2
3.271 ADAPTER = OVERDRIVE 330344 Spring washer 5/16 (50.242)

347551 RHD, 2000-01-10-11-2100-01-11 . ., .. .. 1 idler lever end, RHD, 2000-01-10-11 . 2

trans. end, RHD, 200-01-10-11-2100-01
3.273 GASKET - OVERDRIVE CASE TO ADAPTER -11

35502 RHD, 2000-01-10-11-2100-01-11 , ... .. 1

s s s e e e s s e e e .. 2

3.317 ROD ASSEMBLY - SELECTOR
3.2979 RAIL = SHIFT 378727 RHD, 2000-01-10-11-2100-01-11 . . .. .. 1
355048 RHD, 2000-01-10-11-2100-01-11 ... ... 1

3.325 SHAFT AND HOUSING ASSEMBLY (PRIME)

3.298 BAFFLE ASSEMBLY - SHIFT RAIL INTERLOCK 384714 RHD, 2000~-01-10-11-2100-01-11 . . . . .. 1
FULCRUM AND OIL
347838 RHD, 2000-01410-11-2100-01-11 . . ... . 1 _
_ 3.3261 BRACKET - IDLER LEVER SHAFT TIE ROD
3.29%0 LEVER - SHIFT RAIL INTERLOCK 3768447 RHD, 2000-01-10-11-2100-01-11 . .. . .. 1
347840 RHD, 2000-01-10~-11-2100-01-11 . .. ... 1 378445 Clamp, RHD, 2000-01-10-11-2100-01-11 . . 1
5502 Lockwasher 1/4, clamp, (50.220) . .. . 2
8.2981 SPRING ~ SHIFT RAIL INTERLOCK LEVER - 7004 Nut 1/4-28, clamp, (50.1000 . .. ... 2

347877 RHD, .2000-01-10~11-2100-01-11 . . ... . 1
3.3275 BUSHING ~ IDLER LEVER SHAFT TIE ROD

3.2982  PLUNGER - SHIFT RAIL INTERLOCK BRACKET
347841 long, RHD, 2000-01-10-11-2100-01-11 . . . 1 360432 RHD, 2000-01-10-11-2100-01-11 . . .. .. 1
347733 Plug, drill hole, RHD, 2000-01-10-11 . . 2
3.2989  CABLE ASSEMBLY - LOCKOUT 3.328 LEVER = SHAFT (1ST. AND REVERSE)
379448 Ciip, to flywheel housing, RHD, 2000-01- 360425 RHD, 2000-01-10-11-2100-01-11 . . .. . . 1
10-11-2100-03-11 « + + o v v o v o o o 1
125641 C1lp, to steering colunn clamp, RHD, 3.329 LEVER - SHAFT (DIRECT AND 2MD.)
2000-01-10-11-2100-01-11 o . . . . . . 1 39529 RHD, 2000-01-10-11-2100-01-11 . .. ... 1
TRANSMISSION GEARSHIFT 3.3292  PIN - GEARSHIFT SHAFT (DIRECT AND 2ND.)
LEVER STeP
3.300 LEVER ASSEMBLY - IDLER 379468 RHD, 2000-01-10-11-2100-01-11 . . . .. . 1
3768494 direct & 2nd., RHD, 2000-01-10-11-2100-01- 7169 Lock nut 1/4-28, self-locking, (50.120)
O | 2000-01-10-11-2100-01-11 + . « . « . . 2

378717 first & reverse, RHD, 2000-01-10-11-2100-
10 T | 3.3293  BRACKET - SHAFT (DIRECT AND 2MD.) LEVER

STOP PIN
3.3031 SHAFT -~ IDLER LEVER 364471 RHD, 2000-01-10-11-2100-01-11 . . ... . 1
3914 Washer 1/2 (50.200) RHD, 2000-01-10-11 . 1 7588 Screw #10-32 x 3/8, to steering column,
(90.000) v v ¢ ¢ v o o ¢« o o 0o s s o+ 2
3.30u6 TIE ROD - IDLER LEVER SHAFT 5500 Lockwasher #10 (50.220) . . .. ... . 2
360386 RHD, 2000~-01-10-11-2100~01-11 . . ... . 1 6757  Washer #10 (50.200) . « « o o s o o s & 2



333041611 RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION 333041611
CODE PART PER | CODE PART DEL PER
ODE P, DESCRIPTION AND MODELS o -l DESCRIPTION AND MODELS R
TRANSMISSION GEAR SHIFT—Continued IGNITION COIL—Continved
3.330  ROD - SHAFT LEVER IST AND REVERSE TO 4.1205  SWITCH AND CABLE ASSEMBLY
IDLER LEVER 378805 RHD, 2000-01-10-11-2100-01-10-11
378813 1d(1)irliever end, RHD, 2000-01-10-11-2100~ (Auto-Lite) . . . . . . e e e
376814 steering gear end, RHD, 2000-01-10-11-2100- 378804 RHD, 2000-10-2100 (Delco) . v - v v -
0111 + o e e s e 1
330344 Spring washer 5/16, steering gear end,
, (50.242) RHD, 2000-01-10-11-2100-01-11. 1 HEADLIGHT
360444 washer 5/16 idler lever end, (50.200)RHD, %.1328 SWITCH ASSEMBLY - FOOT DIMMER
2000-01-10-11-2100-01-11 » . v v + « . 2 2000-01-10-11
338405  Washer 5/16, steering gear end, (50.200) 303245 RHD, F01-10-11 . . e e e e e e
RHD, 2000-01-10-11-2100-01-11 . . . . 1
REVERSE WARNING BUZZER
3.3301  ROD - SHAFT LEVER DIRECT AND 2KD. TO
IDLER LEVER 4.1525  BUZZER ASSEMBLY - WARNING
378813 idler lever end, RHD, 2000-01~10-11-2100- 383914 2130 . . .o s e e e e e
0111 . v v o 1 393506 Screw #10-32 x 5/8 oval head, to stone
R UL SR hield, 2130 » + o « v 0 e v oo e
8815 steerin d, 2000-01-10-11~ s ’
376815 corii8 gear en RHD, 1-10-11-2100 . 164239  Cup washer, 2130 . . « v o v v ot . ..
330344 Spring washer 5/16, steering gear end, 5952 :o:kwash;r #10 internal (50.230) 21%0. .
(50.242) RHD, 2000-01-10-11-2100-01-11 1 700 ut #6-32 (50.100) 2130 . . . ...
360444 Washer 5/16, idler lever end, (50.200)
RHD, 2000-01-10-11-2100-01-11 . . . . 2 4.1526  GASKET -
338405  Washer 5/16, steering gear end, (50.200) 393505 2130 . o aa e e e e
RHD, 2000-01-10-11-2100-01-11 1
w1527  SWITCH
3.3301  ROD - SHAFT LEVER DIRECT AND 2ND. TO 351362 2130 . . ... e e R
IDLER LEVER 351518 Nut 7/16-20, 2130. « « « v v v v 0. . .
378813 idler lever end, RHD, 2000-01-10-11-2100- ‘
o1-1% (- CAY . . 1 4.1528  BRACKET - SWITCH
378815 steering gear end, RHD, 2000-01-10-11-2100 351087 2130 « v v v
R 1
330344 Spring washer 5/16, steering gear end, 4.1529 CABLE ASSEMBLY - SWITCH TO BODY WIRING
(50.242) RHD, 2000-01-10-11-2100-01-11 1 33921 230« - e e
360444  Washer 5/16, idler lever end, (50.200) 383492 Commector, 2130 . . . .. .. .....
RHD, 2000-01-10-11-2100-01-11 .2
338405  Washer 5/16, aiesring gear end, (502001 4.1530  CABLE ASSEMBLY - SWITCH TO GAS GAUGE
RHD, 200-01-10-11-2100-01-11 . . . . . 1 383923 230 . e e
3.346  LEVER - DIRECT DRIVE AND ZND. SPEED 4.1531 ~ CLAMP - SWITCH CABLES STRAP
SHIFTER 146995 2130 + v v v v e e e e e e e e
335645 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
TAIL LIGHT
3.347  LEVER - FIRST SPEED AND REVERSE SHIFTER
335657 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1 §.1600  TAIL & STOP LIGHT ASSEMBLY
383414 right, RHD, 2111 « v v « v v o o v v . . .
ELECTRICAL 383415 left RHD, 2111 . . . . « ¢ + v v v v o . .
HORN 4.1601  GASKET = TAIL LIGHT TO BODY
383416 right, RHD, 2111 + « « « v o v o w o v ..
4.1026]  STRAP - BUTTON CABLE 383417 left, RHD, 2111 .+ v v v v v v v v e . . .
146955 to brake tube, RHD, 2000-01-10-11-2100-01-
S5 S 2 4.1602  BODY
383428 right, RHD, 2111 « o « o « v o v 0 v . . .
IGNITION COIL 383429 left, RHD, 2111 . . . . . e e e e e e
%.1200 COIL & SWITCH ASSEMBLY 4. 1611 CABLE & S0CX
) ET ASSEMBLY
378754 RHD, 2000-10-2100 (Delco #1116355) . 1 1916 right, RHD, 2111 _E_B_L S
378755 RHD, 2000-01-10-11-2100-01-11 (Anto-Lite). 1 31741 left, RHD, 2111 . « o v v e




4.1612-85.0603

RIGHT HAND DRIVE & ¢PECIAL VEHICLE SECTION

4.1612—8.0803
CODE PART | . PER | CODE PART
o e DESCRIPTION AND MODELS can | Sor Ak DESCRIPTION AND MODELS g:';
TAIL LIGHT—Continued WIRING CABLES & HARNESS—LOW TENSION—Cont'd.
4.1612  LINER - CABLE & SOCKET ASSEMBLY | 4.2321  CLIP - WIRING HARNESS ASSEMBLY FRONT (Cont'd)
371841 RHD, 2411 . . . . . e e e e e 2 to dash, RHD, 2000-01-10-11-2100-01-11 . . 2
371211 to dash, RHD, 2000-01-10-11-2100-01-11 . . 2
8099 Screw #12 x 1/2, self-locking, to dash
¥.1620  DOOR ) ’ '
) clip, RHD, 2000-01-10-11-2100-C1-11 . 2
h e e e e e e e
2253:22? I;Et"Rgg["zﬁil 1 6612  Screw 1/4-20 x 1/2, to dash clip,
» D, R L A (50.003) RHD, 2000-01-10-11-2100-01-
11 e e e e e e e e e e e e e 2
¥.1622  GLASS - TAIL T
383420 rigii RH;' 2&1”1;“ DOOR . 5502  Lockwasher 1/4 (50.220) RHD, 2000-01-10-
383421 left, RHD, 2111 . . . . . e 1 11-2100-01-11 = v o v v v oo . 2
%.16231  BLOCK - TAIL LIGHT FUSE 4.23212  WIRING HARKESS - REAR ‘
383778 2130-1684 . « + . . 4. 4. ... L1 388724 2130 + 4 4 . 4w v e .. e e 1
8404  Screw #6-32 (50,002} « v « v v w u v .. 1 -
7328 N:sh:r ‘63(505200) T _ . 4.23275 STRAP - FRONT WIRING HARNESS
3516 Lockwasher #6.(50 220) °t et 1 203905 direction signal wires hold—down RHD,
6474 Nut #6-32 (50.100) « v v o v e v u .. . 1 R N 4
¥.16232 FUSE - TAIL LIGHT FUSE BLOCK ENGINE
302121 2130-1684 .« « v = 4 v o e e e e e e 1
ENGINE ASSEMBLY
LAMP-TELL TALE
5.0000  ENGINE ASSEMBLY - STRIPPED (Complete englne
§.166 TELL TALE LAMP & CABLE ASSEMBLY - leas electrical equipment, m;nlfold’
INSTRUMENT BOARD clutch and fan.)
383629 230 . . . a e e 1 394173 RHD, 2000-10-2100 + « & « o « « . . . e
383492 Connector, to door switch cable, 2130 . 1 394174 - BHD, 2001-11-2101-11 + « v v = o v v v - . 1
71397 Terminal (50.925) 2130 . . « v o o . . 1
26111 Insulator (50.935) 2130 . . . . . . . .1
CYLINDER
4.1665  BULB - TELL TALE LAWP
56973  Bulb, 6 C.P., 2130 « « « « + + 4 . . L1 5.05/8  TUBE ASSEMBLY ~ VENTILATOR OUTLET
354024 RHD, 2000-01-10-11-2100~01-11 . . . . . . 1
OVERDRIVE
5.05213 TUBE AND FLANGE ASSEMBLY - CYLINDER TO
4.2208  HARNESS ASSEMBLY - AUXILIARY WIRING VENTILATOR VALVE
379305 RHD, 2000-01-10-11-2100-01-11 . . . . .. 1 387789 2130 . 4 v e e e e e e e e e e e e e 1
379364 to transmission, RHD, 2000-01-10-11- 2100- .
O1-11 v e o b e et e e e 1 5.05216 VALVE ASSEMBLY - CYLINDER VENTILATOR
362105  Grommet, to dash, "RHD, 2000-01-10~11-2100- BBT785 2130 « 4 v v e e e e e e e e e e e 1
01-11 v v v v v v . e e e e e 1 u
5.05217 REDUCER - CYLINDER VENTILATOR VALVE ASSEMBLY
4.2209  STRAP - AUXIL IARY WIRING HARNESS ASSEMBLY TO INTAKE MANIFOLD
TO FRONT HARNESS 387787 2130 « 4 4 v e e e e e e e e e e e 1
203905 RHD, 2000-01-10-11-2100~01-11 .« « . . . . 6
5.05218 CONNECTOR - CYLINDER VENTILATOR VALVE T0
WIRING CABLES & HARNESS—LOW TENSION TUBE
387794 2130 « .« o e e e e e e e e a .. 1
4.2320  HARMESS ASSEMBLY - WIRING FRONT
279304 RHD, 2000-01-10-11 . . . . . . . . . .. 1 FLYWHMEEL
383491 RHD, 2100-01-11 « v = v o o o v o o o « 1
5.0600  FLYWHEEL ASSEMBLY |
4.2321  CLIP - WIRING HARNESS ASSEMBLY FRONT 356917 2130 <« w4 v e a e e oo e e 1
371212 to accelerator bracket, RHD, 2000-01-10-11-
2100-01-11 + v v v v v e be e 2 5.0603  HOUSING ASSEMBLY
to dash, ignition coil lower screw, RHD, 378823 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
2000-01-10-11-2100-01-11 + « « v « « . . 1 378822  Plug, RHD, 2000-01-10-11-2100-01-11 . . 1




5.0920—9.11368 RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION 5.0920—9.11368
DE PART PER
CODE  PART DESCRIPTION AND MODELS R Sor Yo, DESCRIPTION AND MODELS CAR
MANIFOLD SUPPORTS—Continued
5.0920  MANIFOLD ASSEMBLY - INTAKE 5.16071  BRACE - REAR BRACKET (Cont'd)
389185 2130 . . . . . | 378715 left, RHD, 2000-01-10-11-2100-01-11 . .. 1
7387  Screw 3/8-24 x 7/8 (50.003) RHD, 2000-
5.0928  ROD - INTAKE MANIFOLD CARBURETOR THROTTLE 01-10-11-2100-02-11 . . . . . . . TR
CONTROL 3877  Washer 3/8 (50.200) RHD, 2000-01-10-11-
377825 RHD, 2000_10_2100 e e e e e e e . 1 2100—01—11 ......... 0 v s e 2
338753  Clip, carburetor end, 2000-10-2100 . . . 1 7006  Nut 3/8-24 (50.100) RHD, 2000-01-10-11-
338752  Clip, lever end, 2000-10-2100 . . . . . 1 2100-01-11 . . v v v v w e v e e e 5
5.0931  LEVER - INTAKE MANIFOLD CARBURETOR THROTTLE EXHAUST
341137 RHD, 2000-10-2100 . + « v v & = = o « . . 1
PIPE
5.0933 smg - INTAKE MANIFOLD CARBURETOR THROTTLE 6.100 PIPE ASSEMBLY - EXHAUST
s15077 . 5000-10-2100 ) 378785 RHD, 2000-10-2100 « . + v v .\ o .4 . s 1
» 2000-10-2100 . ... e e el 1-11-2101-11 « & v v v o v e e . 1
3907  Washer 1/4 (50.200) 2000-10-2100 1 376539 RHD, 2001-11-2101-11
4280 Co;;;(r) pin 1/16 x 1/2 (50.240) 2000-10- . 6.1026  CLANP
"""" 333477 RHD, 2000-10-2100 . + o « v v v v o o . . 1
333476 RHD, 2001-11-2101-11 . « « « & v v & o . & 1
OlL FILLER and FILTER 379201 "u" Bolt (50.091) 2000-10-2100 1
379202  "U" Bolt (50.091) 2001-11-2101-11 , . . 1
5-;°gg ) CAP - OIL FILLER 6359  Washer 5/16 (50.200) 2000-01-10-11-2100-
32692 2130 . . . .. 0. .. 1 03 5 2
h . -01-10-11-
. 5.1009  FILTER & BRACKETS ASSEMBLY - 0IL £ L?:;Sfo:fl‘i/m (%0.220) 2000-01-10-11 2
; PA3B7898 2130 . . . . . . VR . { 1 7305 Nut 5/16-18 (50.100) 2000-01-10-11-2100-
\ -
} 5.10097 GASKET - OIL FILTER 01-11 v e et 2
130« 0 e e e e e e e e e e e e
pA367689 2130 1 6.1027  INSULATOR - CLAMP
5.10098 CARTRIDGE AND GASKET KIT - OIL FILTER 379210 RHD, 2000-10-2100 . . . . . . . ... .o ?
PA387888 2130 1 379268 RHD, 2001-11-2101-11 . . . . . . . . . . . 2
5.1010  BRACKET - OIL FILTER FRAME
PA3878B6 2130 . 4 . 4 i 4 it e e e e e e e e e e 2 8.000 FRAME ASSEMBLY
;g;: :cr:w 5;}?;1?5; 2/4)(5;003) 2120 . . . 4 378845 RHD, 2000~01-10-11-2100-01-11. . . . . . 1
asher . 200 20« 0 o0 . 4
5%04  Lockwasher 5/16 (50.220) 2130 . . . .. 4 FUEL
7305  Nut 5/16 (50.100) 2130 . . . . . . .. 2
CARBURETOR CONTROL
5-;2;;91 ;‘1""’0” - OIL FILTER BRACKET 9.11362 BRACKET - ACCELERATOR PEDAL PUSH ROD LEVER
0. e s e e 1 373014 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
]
;’A;g';;u ;;JBE ASSEMBLY - OIL FILTER INLET 9.11363 PIN - ACCELERATOR PEDAL PUSH ROD LEVER
e SEICIFIRR 1 373109 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
OlL PAN 9.11365 ROD - ACCELERATOR- PEDAL LEVER TO RELAY LEVER
378751 BHD, 2000-10-2100 . v + v v o v o v . . 1
5.1102  INDICATOR ASSEMBLY - OIL LEVEL 378750 RHD, 2001-11-2101-11 . . . . . . . . . . w1
387872 2130 « v b b h e e e e e e e e e e e e . 1 3906  Washer 3/16 (50.200) 2000-10-2100 . . . 2
4280  Cotter pin 1/16 x 1/2 (50.240) 2000-10-
SUPPORTS 2000 0 © e e e e 2
5.1607  CHANNEL AND BRACKET ASSEMBLY - REAR
: 9.11368 ROD - ACCELERATOR RELAY LEVER TO CARBURETOR
378847 RdD, 2000-01-10-11-2100-01-11 . . . . . .
‘ 7 11-2100-01-11 1 THROTTLE BELL CRANK
378744 long, RHD, 2000-10-2100 . . . « . . . . . 1
367310 short, RHD, 2000-10-2100 . . . . . . . . . 1
5.16071 BRACE - REAR BRACKET 379064 long, used with overdrive, RHD, 2000-10~
378881 right, RHD, 2000-01-10-11-2100-01-11 . . . 1 2100 « v e e e e e e e e e e e :




9.11368—10.127

RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION

$.11368—10.127

CODE PART . _
NO. NO. DESCRIPTION AND MODELS e | GOoF BT DESCRIPTION AND MODELS o
CARBURETOR CONTROL—Continued INSTRUMENT BOARD—~Confinued
9.11368 ROD - ACCELERATOR RELAY LEVER TO CARBURETOR 10.0121  PAD ASSEMBLY - CRASH (Cont'd)
THROTTLE BELL CRANK {Cont'd)
373085 short, used with overdrive, RHD, 2000-10- 7586 Screw #¥6 x 3/4 (50.300) . ... ... . 14
2100 . . . . O § 8263 Ferrule #6, screw . . . . . . ... 14
3906 vasher 3/16 (50 200\ " RHD, 2000-10-2100. 1
4280  Cotter pin 1/16 x 1/2 (50.240) RHD, 2000- 10.021 BOX ASSEMBLY - GLOVE
10-2100 . . « ¢ ¢ 0 .. S | 375333 RHD, 2000-01-10-11-2100-01-11 . . ... . 1
9.11369 ROD - ACCELERATOR RELAY LEVER TO CARBURETOR 10.022 PANEL ASSEMBLY - GLOVE BOX DOOR
THROTTLE LEVER 375306 RHD, 2000-01-10-11 . + v v v v v v o + . 1
378746 long, RHD, 2001-11-2101-11 . . . ... .. i 383063 RHD, also order 1 pc. of 385634 spacer for
367310 short, RHD, 2001-11-2101-11 . . . .. .. 1 1612 & 1692 bodies having a push button
279024 long, used with overdrive, RHD, 2001-11- type lock, 2100-01-11 . . . .. . . .. 1
2101-11 . . . . . . P
373085 short, used with overdrive, RHD, 2001-11- 10.028 HINGE ASSEMBLY - GLOVE BOX DOOR
2201-11 © v v v e e v e s b e e e 1 380421 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
3506  Washer 3/16 (50.200) 2001-11-2101- 1. 2
190192  Spring washer, 2001-11-2101-11 . . . . . 1| 10.0352  MOULDING - GLOVE BOX DOOR TRIM
4280  Cotter pin 1/16 x 1/2 (50.240} 2001-11- 375228 RHD, 2000-01-10-11 . . . . . . . . . . . . 1
2001-11 & v v i e e e e e e e 2 RHD, with push button lock, 2101-1692, 2111-
367303 Nut #10-32, LH thd., 2001-11-2101-11 . . 1 1612 v v e e e e e e e e e e e e e 1
7003 Nut #10-32 (50.100) 2001-11-2101-11 4 . 1] 385760 chrome, RHD, 2111 . . « « v o . v« 4 . . 1
367312 Turnbuckle, RHD, 2001-11-2101-11., ... 1 385976 paint, RHD, 2100-01 . . . . . . . . . .. 1
8.11372 SHAFT AND BRACKET ASSEMBLY - ACCELERATOR 10.038 MEDALL 10N ASSEMBLY - GLOVE BOX DOOR
RELAY LEVERS 380366 2130-1686 . . « . . . . . . e e 1
378749 RHD, 2000-10-2100 .« + + o v o o s s oo 1
378748 RHD, 2001-11-2101-11 . . . o o e oo oo Lo 058 pANEL ASSEMBLY - INSTRUMENT CLUSTER
376743  Spacer, RHD, 2001-11-2101-11 . ., .. . 1 (LESS INSTRUMENTS)
6612 sc;;‘_'ziég’?o x 1/2 150.000) " RHD, 2000- ) 377648 RHD, 2000-01-10-11 « v v v v v v v v n - !
8096  Screw 1/4-20 % 3/4 (50.000) RID, 2001- 383061 RHD, 2100-01-11 . v v v v v v v v o 0 . e
11-2101-11 . .« .« .« SRR 2 [0.0645  MOULDING - INSTRUMENT CLUSTER PANEL TRIM
377390 crome, RHD, 2000-01-10-11-2111 . . . . . 1
9.11373  BRACKET ASSEMBLY - ACCELERATOR RELAY LEVER 385983 paint, RHD, 2100-2101 .« « . <+« . . - 1
SHAFT
335726 RHD, 2000-10-2100 . &« v s o o o s o o s+ 2 SPEEDOMETER
9.135 ROD - CARBURETOR THROTTLE OPERATING 10. 100 SPEEDOMETER
378746 long, RHD, 2001-11-2101-11 . . . . . . . . 1 378680 MPH, brown, RHD, 2000-01 . . . . . . . . 1
367310 short, RHD, 2001-11-2101-11 . . . . . . . 1 379104 MPH, blue, RHD, MDI0-11 v o e e e . - 1
. 378681 KPH, brown, RHD, 2000-01 . . . . . . .. 1
INSTRUMENT BOARD 379105 KPH, blue, RHD, 2010-11 . . . . . . . - 1
s 382355 MPH, RHD, 2100-01 . . . « « «'v o v o - - 1
10.000 INSTRUMENT BOARD ASSEMBLY (LESS GAUGES - 382361 MPH, RHD, 2111 . . « o o« o o oo o - 1
MOULDINGS - COMP'T DOOR, ETC.) 382356 KPH, RHD, 2100-01 . « . « v o o v o o o - 1
383585 2130 . . . . e s e e e s e e e 1 382362 KPH, RHD, 2111 . . « .« o« o o o v oo - 1
375337 RHD, 2000-01-10-11 . . « o v &% o o o o . 1
385402 RHD, 2100-01-11 . . . . . ceeneea 1 10.127 SHAFT ASSEMBLY - CABLE AND
378332 RHD, 2000-01-10-11-2100-01-11 . .. ... 1
10.0005  RETAINER & RIM ASSEMBLY - ASH RECEIVER 78331 used with overdrive, RHD, 2000-01-10- 1o
8410 Screw #10 x 3/4 (50.300) 2130-1684 . . 4 2100-01-11 v v v o e v s e e e 1
371211 clip, to dash, (50.600) RHD 2000-01-
10.012 PANEL - CENTER 10-11-2100-01-11 . v o v = = ¢ &« « 2
392340 2130 (used with crash pad) . . . « . . . 1 371212 Clip, to dash, used with overdrive,
(50.600} RHD, 2000-01-10-11-2100-01-
10.0121  PAD ASSEMBLY - CRASH . D P 2
252810 2130-1684 .« « « + 4 o .+ $ 3 7653  Screw #10 x 3/8, tapping, (50.300) RHD,




{ N i .
10.127—15.329 RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION 10.127—18.329
CODE PART PER CODE PART PER
NG, NO. DESCRIPTION AND MODELS CAR NO. NO. DESCRIPTION AND MODELS CAR
SPEEDOMETER—Continued COLUMN—Continuved
10.127 SHAFT ASSEMBLY - CABLE AND (Cont'd) 15.301 CLAMP ASSEMBLY ~ STEERING COLUMN {(Cont'd)
2000-01-10-11-2100-01-11 . . . . . . 2 7005  Nut 5/16-24 (50.100) 2000-01-10-11-2100-
6757 Washer #10, to dash, used with over- 0 s 1
drive, (50.200) RHD, 2000-01-10-11-
2100-01-11. & v . v e e e e e e e 2 15.302 GROMMET - STEERING COLUMN
378848 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
REAR AXLE
15.303 BRACKET - COLUMN TO INSTRUMENT BOARD
CARRIER 378464 RHD, 2000-01-10-11-2100-01-11 . . . ., . . 1
12.001 CARRIER ASSEMBLY - DIFFERENTIAL 15.3045 CAP - COLUMN TO INSTRUMENT BOARD BRACKET
standard Without Overdrive 378517 RHD, 2000-01-10-11-2100-01-11 . . .. . .1
901264 4.54 101, 2130 . . . . . e u w4 e e . 1
15.3072  BRACE - INSTRUMENT BOARD TO COWL
12.005 GEAR AND PINION ASSEMBLY - DIFFERENTIAL 275363 RHD 2000-01-10-11-2100-01-11 . . . . . . 1
DRIVING Standard Without Overdrive
900066 4.54 to 1, 2130 . . . . . . . e e e 1 15.3074  INSULATION - COLUMN TO DASH
378856 RHD, 2000-01-10-11-2100-01~11 . . . . 1
SHOCK ABSORBER
15.3075  SHROUD .
13.000 SHOCK ABSORBER - FRONT 384795 RHD 2000-01-10-11-2100-01-11 . . . . . . 1
287536 right, 21230 . . . . . . v 4 4 e e e e .. 1
297535 1eft, 2130 @ « v 4 4 v v e e e e e GEAR
13.001 SHOCK ABSORBER - REAR 15.310 STEERING GEAR ASSEMBLY
387537 2130 . v i e e e e e e e e e e e e 2 901140 RHD, 2000-01-10-11 . v v « v v v « o . . 1
384772 RHD, 2100-01-11 . . . v v 4 i w v o ... 1
SPRINGS
G 15.313 CASE ASSEMBLY
(4. 000 SPRING - FRONT 378555 RHD, 2000-01-10-11 . . . . . . . . . . . 1
387806 Load 1870% rate 90#, 2130 . . « . . . . . 2 387527 RHD, 2100-01-11 . .. .. . ... .. .. 1
v, 100 SPRING - REAR 15.318 SHAFT ASSEMBLY - CROSS
387805 Load 1000 rate 1404, 2130 . . . + . . . 351804 RHD, 2000-01-10-11 . + . .+ v w & v . . . 1
387524 RHD, 2100-01-11 . . . . . . . . . . ... 1
STEERING 15.321 PITMAN ARM - STEERING
CONNECTING ROD 378772 RHD, 2000-01-10-11 . . . . . . . . . . . 1
15.000  ROD ASSEMBLY ~ STEERING CONNECTING 15.329  SHAFT AND WORM ASSEMBLY
378764 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1 378731 RHD, 2000-01-10-11 . . « .« o . . . . . . 1
387528 RHD, 2000-01-11 . . . . . . . . . .. .. 1
15.009 SPACER
373706 right, RHD, 2000-01-10-11-2100-01-11 . .
373705 left, RHD, 2000-01-10-11-2100-01-11 . . . 1
COLUMN
15.3002  STEERING COLUMN ASSEMBLY
384777 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
15. 301 CLAMP ASSEMBLY - STEERING COLUMN
303680 RHD, 2000-01-10-11-2100-01-11 . . . . . . 1
5753 Screw 5/16-24 x 1-7/8 (50.003) 2000-01-
10-11-2100-01-11 . . . . . « « . . . 1
5504 Lockwasher 5/16 150.220) 2000-01-10-11~

2100-01-11 . . .







30.014—30.3043 RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION 30.014—30.3043
p CODE PART ¥ PER
CODE i DESCRIPTION AND MODELS SR Sor No. DESCIIPTION AND MODELS CAR
BODY EQUIPMENT CENTER PILLAR —Continued
FOOT REST 30.120 CENTER PILLAR ASSEMBLY (Cont'd)
388689 left, 21st, 1684 . . . « « « « o« . . . 1
left, 21st, 2184 . . . . . . . . . o .. 1
30.014 FOOT REST ASSEMBLY (Specify Trim Set No.)
392356 21st, 1684 « . . . . 4 4 v e e e e v 1
21st, 2184 . . . . . . 0 o e e e e 1
7320 Washer 3/8 (50.200) COWL SIDE PANEL
21st, 1684 . . . . . . . . . R 4
by 2184 « e e e e e e e 4
349471 Shfl]l:lS squa?e 30.125 PANEL ASSEMBLY - COWL SIDE
Pt 1684 » o o o 2 392042 right, 2lst, 1684, . .« « . . . . . . . .. 1
215&: NBL « o e 5 right, 21st, 2184. . . . . v . . . . . . . 1
7306 Nut 3/8-16 (50.100) 392043 left, 21st, 1684 . . . . « « . . o . ... 1
let, 1684 e e e e e 2 left: let: 2184 . . 0 0 0 v v e e 1
21st, 2184 « v v e e e 2 380330 right, RHD, 20th, 1502—05—12—15—82-85—88—-
314915 Nut and washer 3/8-16 92-95-98 - . . ..o 1
20st, 1684 « . v v e e e e 2 380331 left, RHD, 20th, 1502-05-12-15 82- 85—88—-
218t, 2184 .« . . . e e e . 2 92-95-98 . . . ..o -1
30.0165 PLATE - FOOT REST END
392351 inner, 21st, 1684. . . . . . . . . .. . 1
inner, 21st, 2184y . « . v v . . 4. . . 1 DASH PANEL
392350 outer, 21st, 1684. . . . . . . . . . . .. 1
outer, 21st, 2184. . . . . . . . o o ... 1
6913 Screw #8 x 3/4 (50.340) 30.130 DASH PANEL ASSEMBLY
inner plate; 2Ast, 1684, . . « . . . . 4 388411 21st, 1684-86. . . . . . . . . . 0. .. 1
cuter plate, 21st. 1684, . . . . . . . ) 2st, 2184-86. . . . . ou v . ... .. 1
inner plate, 2ist, 2184. . . . . . . . 4 380138 RHD, 20th, 1502-05-12-15-82- 85—88—-92—95—98 1
outer plate, 21st, 2184. . . . . . . . 2 RHD, 2lst, 1612-15-82-85-92-95 . : 1
’ ’ RHD, 21st, 2112-15-82-85-92-95 . . . . . . 1
REAR VIEW MIRROR 30.13l INSULATION - DASH PANEL PAD
375303 RHD, 20th, 1502-05-12-15-82-85-88-92-95-98 1
30.022  MIRROR ASSEMBLY - REAR VIEW RiD, 2lst, 1612-15-82-65-92-95 . . . . . . 1
374239 21st, 1684 . . v . .o 1 RUD, 2lst, 2112-15-82-85-92-95 . . . . . . !
20st, 2884 . . . v e e e e e e 1
6914 Screw #10 x 1 (50. 300}
21st, 1684 . . . . . 2 ROOF
20st, 2184 . . . . . .. ... L 2
30.140 ROOF ASSEMBLY
SUN VISOR 392213 used with roof light equipment, 21st, 1634 1
used with roof light eguipment, 21lst, 2184 1
30.030 SUN VISOR ASSEMBLY (Specify Trim Set No.) 392474 used with roof light equipment, 21st, loso 1
386897 right, 2ist, 1686. . . . . . . . . . . .. 1 used with roof light ejuipment, 21st, 2180 1
right, 21st, 2186. . . . . . . . . . . . . 1 392683 not used with roof light equipment, 2lst,
386496 left, 2lst, 1684~86. . . . . . . . . . . . 1 1684-86. « . . . . .0 e 1
left, 2lst, 2184~86. . . . . . . . . . . . 1 not used with roof light ejulpment, 2lst,
2184-86. . . . . . . .. ... 1
380452 RHD, 20th, 1502-17-82-92 . . . . . . . . . 1
BODY SHEET METAL
DOORS
CENTER PILLAR
DOOR-FRONT
. 30.12268 CENTER PILLAR gsssusu 30.3043  BRACKET - CHECK ARM
388088 r?gﬁt’ gist élg“ """"""" 1 392117 2st, 1684 . . . J e e 2
. right, zlst, 2184. . ..o e cee 1 2st, 2184 . . . ..o ... ... 2




30.3438—30.4916 _ RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION 30.3438—30.4916

CODE PART
RGO DESCRIPTION AND MODELS gf\'; CONE PraT DESCRIPTION AND MODELS bt
DOOR-FRONT—Continved DOOR-REAR
30.3438  TRIM PANEL ASSEMBLY (Specify Trim Set No.) 30.44) BRACKET - CHECK ARM BODY
251827 right, leather, 21st, 1684-86. . . . . . : 1 492117 21st, 1684 . . . . . . . o o .o 2
right, leather, 21st, 2184-86. . . . . . - 1 2Ast, 2184 . . . . . . .. 2
251828 left, leather, 21st, 1684-86 . . . . . . . 1
left, leather, 2lst, 2184-86 . . . . . . . 1 | 30.4452  FINGER GUARD TRIMMED ASSEMBLY
(Specify Trim Set No.)
30.3439  FASTENER - TRIM PANEL 251841 right, 2lst, 1684-86 . . . . . . . . . . . 1
361929 21st, 1684-86. . . . . . . . . . . Ce. 12 right, 2lst, 2184-86 . . . . . . . . . . . 1
21st, 2184-86. . . . . .« < . o« o4 12 252919 left, 21st, 1686 . . . . . . . . . . . . 1
left, 2lst, 2186 . . . . . . « « .« . v 1
30.3u395 MOULDING - TRIM PANEL TRIM 7017  Screw #6 x 5/8 (50.3%00)
385440 2ist, 1684-86. . . . .« . o 4 . . e e .. . 4 2Ast, 1684 . . .« . . o v v e e 7
2st, 2184-86. . . . . . . .. e 4 2Ast, 1686 . . . . ..o 14
st, 2184 . . . L. o o0 7
s, 2186 « « v . e e e e e 14

FR DOO ‘
ONT R WINDOW 30.46796 TRIM PANEL ASSEMBLY (Specify Trim Set No.)

251821 right, leather, 21st, 1684-86. . . . . . . 1
rignt, leather, 21st, 2184-86. . . . . . . 1
.35 ODING MO BUST SEAL - IO FINSHNG |y LT e e 1
cigat, 21st, 2AB4-B6 . . . . . ... - 1 left, leather, 21st, 2184-86 . . . . . . 1
o387 {Z?t' iizz’ iig::gg' T 1 30.46797  FASTENER - TRIM PANEL
' ' ot 361929 21st, 1684-86. . . . . . . . . A
21st, 2184-86. . . . . . . . e 12
30.366 GLASS - WINDOW
388084 21st, 1684-86. . . . . . .. oo 0o 2 30.468 MOULDING - TRIM PANEL TRIM
2lst, 2184-86. . . . . oo .o o 2 392000 right, upper, 2lst, 1684-86. . . . . . . . 1
right, upper, 2lst, 2184-86. . . . . . . . 1
392001 left, upper, 2lst, 1684-86 . . . . . . B |
30.370 FRAME - WINDOW GLASS left, upper, 2ist, 2184-86 . . . . . . . - 1
388174 right, 2lst, 168486 . . . . . ... ! 385442 lower, 2lst, 1684-86 « « . . . . . o - - 2
right, 2lst, 2184-86 . . . . . . . . -t lower, 2ist, 2184-86 . . . . . < . . . . - 2
388175 left, 21st, 1684-86. - . . « .« « « « . . - 1 ’ ' T )
left, 2ist, A84-86. . . . . . . . . o1

30.3705 CUSHION - WINDOW FRAME TO GLASS RUBBER REAR DOOR WINDOW

(Specify Length)

376249 080 x 1-3/8, 2lst, 1684-86. . . . . . - - 2 | 30.480  MOULDING AND DUST SEAL - WINDOW FINISHING
.080 x 1-3/8, 2lst, 2184-86. . . . . . . 2 283864 right, 2ist, 1684-86 . . . . . . . . . .. 1
right, 2lst, 2184-86 . . 1
30.371 GLASS AND FRAME ASSEMBLY - WINDOW 383865 left, 2lst, 1684-86. . . 1
388082 right, 21st, 1684-86 . . . . . . . . . . . 1 left, 2ist, 2184-86. . . 1
right, 2lst, 2184-86 . . . « - < . . o . - 1 380425  Screw #4 x 7/8 (50.300)
288083 left, 2ist, 1684-86. . . . . . . . . . o1 2st, 1684-86. . . . . . . o e 2
left, 2ist, 2184-86. . . . . . . . . - R | 21st, 2184-86. . . . . . . . . . - - 2
30.382 LIFTER ASSEMBLY - WINDOW GLASS 30.489 GLASS - WINDOW
238086 right, 21st, 1684-86 . . . . . . . AP | 388154 2lst, 1684-86. . . . . - . - . . e 2
right, 2lst, 218486 . . . . . - . . - - - 1 21st, 2184-86. . . . . . . ..o -2 2
338087 left, 2ist, 1684-86. . . . . . . . . . . - 1
left, 21st, 2184-86. . . . . . . . . - . . 1 30.4916 FRAME - WINDOW GLASS
388144 right, 21st, 1684-86 . C e e 1
30.3845  CUSHION - WINDOW LIFTER TO GLASS RUBBER right, 2ist, 2184-86 . . . . . . - - - L1
288913 21st, 1684-86. . . . . . . . oo e 2 238145 left, 2lst, 1684-86. . . . . s e e 1
21st, 2184-86. . . . . o . oo e e 2 left, 2lst, 2184-86. . . . . . . . 1



30.4918—30.634 RIGHT HAND DRIVE & SPECIAL VEHICLE SE(‘:TION 30.4918—30.634
: PER
CODE  FART DESCRIPYION AND MODELS vl V-l DESCRIPTION AND MODELS CAR
REAR DOOR WINDOW—Continued COURTESY LIGHT—Continued
30.4918 CUSHION - WINDOW FRAME TO GLASS RUBBER 30.6119 PLATE - COURTESY LIGHT SwiTCH HOLE COVER
(Specify Length) (Cont'd)
376249 .080 x 1-3/8, 2st, 1684-86. . . 2 6950  Screw #6 x 3/8 (50.300)
.080 x 1-3/8, 2Ast, 2184-86. . . 2 21st, 1684-86. . . . . . .. ... 2
21st, 2184-86. . . . . . . . . . .. 2
30.492 GLASS AND FRAME ASSEMBLY - WINDOW
388142 right, 2ist, 1684-86 . 1 .
right, 21st, 2184-86 . 1 DOME LIGHT
388143 left, 21st, 1684-86. . . . . . . . . . . 1 :
left, 21st, 2184-86. 1 | 30.622  DOME LIGHT ASSEMBLY
8091 Screw #6 x 5/16, front (50 500) 4 375099 passenger's compartment, 2lst, 1684-85 . .
388149 Screw #6-32 x 3/16, rear (50.002). 4 passenger's compartment, 2lst, 2134-3% .-
388667 driver's compartment, 2lst, 1684 . . . . .
30.500 LIFTER ASSEMBLY - WINDOW driver's compartment, 21st, 2184 . . . . .
388146 right, 2lst, 1684-86 . . 1 4606 Woodscrew #4 x 5/8 (%0.340)
right, 21st, 2184-86 . . . . . 1 driver's compartment, 2lst, 1684 . . . 4
288147 left, 21st, 1684-86. . 1 driver's compartment, 21lst, 2184 . . . 4
left, 2ist, 2184-86. . 1
30.626 SWITCH -~ DOME LIGHT (MANUAL OPERATED)
30.5005  CUSHION - WINDOW LIFTER TO GLASS RUBBER 388735 passenger's compartment, 2ist, 1684-86 . . |
388912 2ist, 1684-86. 2 passenger's compartment, 21st, 2184-86 . . 1
21st, 2184-86. . 2 369320 driver's conpartiment, includes roof light
switch, 2lst, 1684 . . . . . oL
driver's compartment, includes roof llght
switch, 21st, 2184 . . . . . . . . . . . 1
ELECTR'CAL 7999 Screw #4 x 3/4 (50.300)
passenger's compartment switch
21st, 1684-86. e 2
2st, 2184-86. . . . . . . . .2
CABLES AND WIRING SETS 8377 Screw #4 x 5/8 (50. 340)
driver's compartiment switch
30.600  CABLE ASSEMBLY - ELECTRICAL B0DY FEED 2st, 1684 .. L 4
393560 215"‘ 1684—86- . 1 21.8‘4, 2184 . . . . . . ..o 4
plot, 2L84-66. ' Yl s0.620 PLATE ~ DOME LIGHT SWITCH
380559 20th, D, 150212 . . -1 337112 pillar, 21st, 1684-86. . . . . . . . . . . |
30.601 WIRING SET - ELECTRICAL BODY pillar, 21st, 2184-86. . . . . . . . .. 1
393571 right, 21st, 1684-86 . 1 5950  Screw #6 x 3/8 (50.300). . . . . . . . . ¢
right, 2lst, 2184-86 . 1 :
393572 left, 21st, 1684 . 1
left, 21st, 2184 . . 1 LICENSE LIGHT
380558 20th, RHD, 1502-12 . 1
21st, RHD, 1612. 1 For License Plate Bracket See 30.847.
21st, RHD, 2112. 1
30.634 LICENSE LIGHT ASSEMBLY
484900 used with trunk rack, 21st, 1684-86. . . . 1
COURTESY LIGHT used with trunk rack, 2lst, 2184-86. . 1
426933 Stud, used with trunk rack
21st, 1684-86. . . . . . . . ... 2
30.6118 SWITCH - COURTESY LIGHT (DOOR OPERATED) 2lst, 2l84-80. . o R
393517 2Lst, 1684-86. SRR 3 0785 Lockwasher /1o (H0.230)
_ 21st, 2184-86. . 3 used with trunk rack, 2lst. lodl-go. . .
0940 Screw #6 x 3/8 (50. 500) used with trunk rack, 2Llst, 2184-3¢. . .
21st, 1684-86. . 6 0044 Lockwasher H/16 (0. 250)
21st, 2184-86. . 6 used witn trunk rack, 21st, 10¢4-30. . 2
used with trunk rack, 2lstu, 21%4-35. . 2
30.6119  PLATE - COURTESY LIGHT SWITCH HOLE COVER 7005  Nut 5/16-24 (50.100)
366521 21st, 1684-86. . . 1 used witn trunk rack, 21s% E
21st, 2184-86. 1 used with trunk rae<, 2.1s%, 2.za-3=. . .




L
-
&

[

30.6355—30.66695 RIGHT H$AND DRIVE: & SPECIAL VEHICLE SECTION 30.6355—30.66695
CODE PART ) :
e AR DESCRIPTION AND MODELS vl e ol DESCRIPTION AND MODELS ey
LICENSE LIGHT—Continued PARTITION LIGHT
30.6355 GASKET - LICENSE LIGHT 30.6594 LIGHT AND BRACKET ASSEMBLY - PARTITION
383904 to trunk lid, packing, used with trunk CARD CASE
rack, 2lst, 1684-86. e cLo1 288674 2lst, 1684 . . . . . . R |
to trunk lid, packing, used with trunk 2lst, 2184 . . . . . . e R |
rack, 21st, 2184-86. . . . . . . . . . . 1 5347 Screw #6 x 5/8 (K0.340). . . . . . . . . 1
327926 to trunk lid, rubber, used with trunk
rack,. 21st, 1684-86. . . . . . . . . .. 1 30.65942 BRACKET - PARTITION CARD CASE LIGHT
to trunk lid, rubber, used with trunk %9369 2ist, 1684 . . . . . . . . ., B |
rack, 21st, 2184-86. . . . . . . . . .. 1 sy, 2484 . . L L. L0 1
30.6595 BULB ~ PARTITION CARD CASE LIGHT
30.636  BODY - LICENSE LIGHT 56973 21st, 1684 . . . . . . ... S
383901 used with trunk rack, 21st, 1684-86. . . . 1 2Ast, 2184 . . . . .o L .ot
used with trunk rack, 21st, 2184-86. . . . 1
30.643 SOCKET - LICENSE LIGHT BULB
383906 wused with trunk rack, 2lst, 1684-86. . . . 1 ROOF LIGHT
used with trunk rack, 21st, 2184-86. . . . 1
30.6435 PLATE ASSEMBLY - LICENSE LIGHT BULB SOCKET 30.6669 LIGHT ASSEMBLY - ROOF {If Stenciled
RETAINER Specify Name)
283902 used with trunk rack, 21st, 1684-86. . . . 1 393668 center glass, plain, 2ist, 1684-86 . . . . 1
used with trunk rack, 21st, 2184-86. . . . 1 center glass, plain, 21st, 2184-86 . . . .
5696  Screw #8-32 x 3/8 (50.000) . . . . . . . 2 7319 Washer 1/4 (50.200). . . . . . . . . .. 8
h225 Lockwasher #8-32 (50.220). . . . . . . . 2 354620 Washer, large (50.200) . . . . . . ... 6
h447 Lockwasher 1/4 (50.230). . . . . . . . . 8
. 7004 Nut 1/4-28 (50.100). . . . . . . R 1)
30.648 SPRING - LICENSE LIGHT BULB SOCKET
335853 used with trunk rack, 21st, 1684-86. . . . _1 30.6669! BEZEL - ROOF LIGHT
used with trunk rack, 21st, 2184-86. . . . 1 383975 21st, 1684-86. . . . . . . . . .. S |
21st, 2184-86. . . . . . . . . ... ... 1
394302 Screw. . . . . . . . e e e e e 6
30.849 CABLE - LICENSE LIGHT
383909 used with trunk rack, 21st, 1684-86. . . . 1 30.66692 BULB - ROOF LIGHT
used with trunkrack, 2lst, 2184-86. . . . 1 102590 2lst, 1684-86. . . . . . . . . . . . 4
383383 Clip, rubber covered, used with trunk 21st, 2184-86. . . . - . v e 4
rack
2st, 1684-86. . . . . ... 2 | 30.66693 GLASS - ROOF LIGHT CENTER (If Stenciied
2Ast, 2184-86. . . . . . ... .. 2 Specify Name)
383447 Clip, steel, used with trunk rack 393669 plain, 2lst, 1684-86 . . . . . . . . . .. 1
21st, 1684-86. . . . . . . . .o . .. 2 plain, 213t:, 2184-86 . . . . . . . . . 1
2ist, 2184-86. . . . . . . . . . . .. 2
30.666935 GLASS - ROOF LIGHT SIDE
30.650  GLASS - LICENSE LIGHT 383973 :gg: g}:t 12‘1521_22: DR
333028 used with trunk rack, 2lst, 1684-86. . . . 1 383974 left, 2lst, 1684-86. . . . . . . . . 1
used with trunk rack, 21st, 2184-86. . . . 1 1e“: 2lst.: NB4-86. . . . 1
30.65! GASKET - LICENSE LIGHT GLASS 30.66694  GASKET - ROOF LIGHT GLASS
326824 used with trunk rack, 2lst, 1684-86. . . . 1 394305 to bezel, 21si, 1684-86. . . . . . 1
used with trunk rack, 21st, 2184-86. . . . 1 to bezel: 2lst, 2184-86. . . . . . . . L
394306 to mounting plate, 2lst, 1684-86 . . . 1
to mounting plate, 2lst, 2184-86 . . 1
30.6515 SPRING - LICENSE LIGHT GLASS RETAINER
327728 used with trynk rack, 2lst, 1684-86. . . . 2 30.66695 MOUNTING PLATE ASSEMBLY - ROOF LIGHT
used with trunk rack, 2lst, 2184-86. . . . 2 394307 21st, 1684-86. . . . . . . . . . .. ... 1

5310 Screw #8-32 x 1/4 (50.000) . . . . . . . 2 Ast, 2184-86. . . . . . . ... . o1



\RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION

’ £6696—30.8478
30.66696—30.8478 305_6696 30.84
PER
CODE PART PER CODE PART PTION AND MODELS
o 'NO. DESCRIPTION AND MODELS car | No. No. DESCRI CAR
ROOF LIGHT—Continued FRONT FENDER—Continued
30.66696  GASKET - ROOF LIGHT MOUNTING PLATE TO ROOF 30.770 FENDER ASSEMBLY - FRONT (Cont'd)
393583 21st, 1684-86. . . . . . . . . ... 1 382678 right, used'with outside bonnet lock
2st, 2184-86. . . . . . . . . . ... 1 21st, 1684-86. . e e 1
right, used with outside bonnet lock
30.666965 PRESSURE RING ~ ROOF LIGHT MOUNTING PLATE 21st, 2184-86. . . . . . . . .. 1
TO ROOF GASKET (RUBBER) 378954 left, used with inside bonnet lock
394342 2lst, 1684-86. 1 2lst, 1684-86. . N 1
21st, 2184-86. 1 left, used with inside bonnet lock
21st, 2184-86. . . . . . . . . . . 1
30.66697  SOCKET AND CABLE ASSEMBLY - ROOF LIGHT 383079 left, used with outside bonnet lock
394308 21st, 1684-86. . 4 21st, 1684-86. Cee 1
21st, 2184-86. . 4 left, used with outside bonnet lock
21st, 2184-86. 1
30.66698 CONNECTOR - ROOF LIGHT CABLE
373372 21st, 1684-86. . 2
21st, 2184-86. 2 REAR FENDER
30.666982 JUMPER CABLE ~ ROOF LIGHT CABLE CONNECTOR
3832939 2ist, 1684-86. . . . . . . . . . .. 1 30.791 LID ASSEMBLY - REAR FENDER GASOLINE FILLER
21st, 2184-86. . . . . . . 1 383659 21lst, 1684-86. 1
2st, 2184-86. 1
30.666984 SWITCH - ROOF LIGHT
369320 21st, 1684 . . 1
21st, 2184 . . 1 LICENSE PLATE BRACKET
371432 21st, 1686 . . 1
2lst, 2186 . 1
371406 Stud For License Plate Light See 30.634
21st, 1686 . 1
21st, 2186 . 1
30.847 BRACKET ASSEMBLY - REAR LICENSE PLATE
30.666986 KNOB - ROOF LIGHT SwITCH 34935 used with trunk rack, vertical
393552 Zist. 1686 . 1 21st, 1684-86. .
2 ;‘t" 2186 . ! used with trunk rack, vertical
371415 Screw. 1 2lst, 2184-86. oL 1
46 sed with t ack, 1
30.666988 MOULDING - ROOF LIGHT TRIM 524072 O an, 165222 rack, horizontal ,
383976 r.lght., 2lst, 1684-86 . . . L used with trunk rack, horizontal
right, 2lst, 2184-86 . 1 21st, 2184-86. o Y
383977 left, 2lst, 1684-86. ! 6603 Screw 1/4-28 x 1-1/4, adjusting, u.ed
left, 21st, 2184-86. . 1 th K
94302 Screw. p with trunk rack (50.003)
5 R 21st, 1684-86. 1
21st, 2184-86. e e e 1
30.'66693‘91 G-AS}K:T ;1R00F ;GHT{)TRIM MOULDING 6230 Screw 1/4-28 x 11/16, to light body,
3943 r'lg ’ st, 1684-86 . 1 used with trunk rack (50.002)
l‘lght,, 21St,, 2184-86 . 1 21st, 1684—86 2
394303 left, 2lst, 1684-86. 1 J1st, 2184-86. 7
left, 2Ast, 2184-86. 1
FENDERS
PARTITION
FRONT FENDER
30.8478  MOULDING - PARTITION TRIM
] 383381 vertieal, 21st, 1684 . . . 1
30.770 FFNDER ASSEMBLY - FRONT vertical, 21st, 2184 . . . 1
578955 “5;-“" u;‘gg "’igh Inside bonnet lock 392345 seal side frame rail, 2lst, 1634 . W
Zlsv, 4-86. . e e t seat side frame rail, 21st, 2184 . 1
right, used with inside bonnet lock 392178 side, 21lst, 1684 . . 1
21st, 2184-86. . 1 side, 2lst, 2184 .



30.8479—30.8731

RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION

30.8479—30.8731

CODE PART .
-~ iy DESCRIPTION AND MODELS o oF ol DESCRIPTION AND MODELS ot
PARTITION —Continued PARTITION—Continued
30.8479 BRACKET - PARTITION TO ROOF Bow 30.85257 TRIM COVER ASSEMBLY - PARTITION REAR CRASH
392149 21st, 1684 . 1 PAD (Specify Trim Set No.)
21st, 2184 . 1 251805 21st, 1684 . Co. 1
8465 Screw 1/4-20 x 5/8 to roof bow (50 003) 2 2lst, 2184 . 1
8467 Screw 1/4-28 x 1-1/4, to partition
(50.003) . e e e 2 30.8526 MIRROR - PARTITION
6788 Lockwasher 1/4 (50. 230) 4 365400 21st, 1684 . 1
21st, 2184 . 1
30.848 GRILLE - PARTITION 3621 Woodscrew #8 x 1 (E)O 340) 2
365981 21st, 1684 . 1
21st, 2184 . 1
30.8482  MOULDING - PARTITION GRILLE .
388861 21st, 1684 . 1 PARTITION REAR WINDOW
21st, 2184 . 1
7998 Screw #4 x H/8 (50. 300) 10
' 30.855 MOULDING ASSEMBLY - PARTITION REAR WINDOW
30.8522 GLASS - PARTITION CARD CASE FINISHING
365401 21st, 1684 . 1 382812 red, 21st, 1684. 1
Ast, 2184 . . . . . . . .. 1 red, 2ist, 2184. 1
383814 tan, 21st, 1684. 1
30.85224 STRIP = PARTITION CARD CASE GLASS RETAINER tan, 2lst, 2184. 1
369157 side, 21st, 1684 . 2 383819 blue, 21st, 1084 . . 1
side, 21st, 2184 . . . . . . . . 2 blue, 21st, 2184 . {
369156 top and bottom, 21st, 1684 . . . 2 283800  Clip
top and bottom, 21ist, 2184 . 2 21st, 1684 . 1
21sy, 2184 . . 1
30.85235 LID ASSEMBLY - PARTITION CARD CASE 6786 Screw #4 x 3/4 (50. 340)
333379 2lst, 1684 . 1 21st, 1684 . 1
20st, 2184 . . . . . . . . . .. . 1 2st, 2184 . 1
4807 Woodscrew #6 x 1/2 (50.340). . 4 4420 Escutcheon pin #16 «x 3/4
2Ast, 1684 .. . . 20
30.85235 CATCH - PARTITION CARD CASE LID 21st, 2184 . . 20
388522 21st, 1684 . 1
21st, 2184 . 1 30.858 GLASS - PARTITION REAR WINDOW
388235 21st, 1684 . . . 1
30.85237 STRIKER ~ PART!TION CARD CASE LID CATCH 21st, 2184 . 1
38852 2lst, 1684 . 1 _
21st, 2184 . . 1 30.8592 CUSHION - PARTITION REAR WINDOW GLASS
8486 Woodscrew #6 x 1/2 (50 340) 1 ! 238531 21st, 1684 . 1
‘ 2st, 2184 . 1
30.85238 KNOB - PARTITION CARD CASE LID
370264 21st, 1684 . 1
21st, 2184 . . 1
388627 Screw #6-40 x 3/8 (50 000) N 1
PARTITION SIDE WINDOW
30.85239 PLATE - PARTITION CARD CASE DRI VER
COMPARTMENT TRIM
369509 21lst, 1684 . 1 30.8730  WINDOW ASSEMBLY COMPLETE - PARTITION SIDE
Nat, 2184 . . o 1 HBOOT  21a, 1084 !
Ao Woodscraw #0 1 H/13 r!x) 4400 . 1 Prat, 21084 |
Ay 21 Woudncraw #10 x 7700 (50, 5400 6
30,857 PANLL ASSEMBLY UNTRIMMED - PARTTTION CHASH ,
PAD 30.8731 PANEL AS5EMBLY UNTRIMMED - PARIITION SIUL
8Yi21  21lst, lowd . 1 WINDOW FRAME LOWER EXTENSION
2st, 2184 . . . . ... .. .. 1 392148 21st, 1684 . i
4922  Woodscrew #8 x 3/4, upper (50 340) . 2 21st, 2184 . . L
5347 Woodscrew #6 x 5/8, lower (50.340) . . . 2 8367 Screw #10-32 x 1/2 (50 02“) 6




30.8732—30.87378

4

RIGHT HAND DRIVE & SPECIAL VEHlCLE SECTION

30.8732—30.87378

CODE PaRT DESCRIPTION AND MODELS oER | SOoF FadT DESCRIPTION AND MODELS AR
PARTITION SIDE WINDOW—Continued PARTITION SIDE WINDOW—Continuved
30.8732  CLAMP ASSEMBLY - PARTITION SIDE WINDOW 30.87371  GLASS AND FRAME ASSEMBLY - PARTITION SIDE
FRONT TOGGLE WINDOW SLIDING
343740 21st, 1684 . ! 388609 21st, 1684 . !
21st, 2184 . . . . . 1 21sL, 2184 . 1
8363 Sctew #8-32 x 1 (50 025) . 1
6803 Woldscrew #8 x 3/4 (50.340). 2 30.87372 CUSHION - PARTITION SIDE WiINDOW STATIONARY
GLASS TO FRAME (Specify Length)
30.8732¢ CATCH - PARTITION SIDE WINDOW FRONT TOGGLE 388994 rear, .030 x 1-1/2, 2lst, 1684 . 1
CLAMP rear, .030 x 1-1/2, 21st, 2184 . 1
383741 21st, 1684 . 1 369062 front, .070 x 1-1/4, 21st, 1684. 1
21st, 2184 . . 1 front, .070 x 1-1/4, 21st, 2184. 1
8363 Screw #8-32 x 1 (50 025) . 1
6803 Woodscrew #8 x 3/4 (50.340). . 2 30.87373 CUSHION - PARTITION SIDE WINDOW SLIDING
325717 Screw boss #8-32 . 1 GLASS TO FRAME (Specify Length)
392163 front, .110 x 1-3/4, 21st, 1684. 1
30.8733 BUMPER ~ PARTITION SIDE WINDOW FRONT front, .110 x 1-3/4, 21st, 2184. 1
TOGGLE TO LOWER PARTITION 269062 rear, .070 x 1-1/4, 21st, 1684 . 1
392122 21st, 1684 . 1 rear, .070 x 1-1/4, Zlst, 2184 . 1
2lst, 2184 . . 1
8346 Screw ¥8 x 1/2 (%50. 500) 2 30.87374 FRAME ASSEMBLY - PARTITION SIDE WINDOW
GLASS
30.87331 FILLER - PARTITION SIDE WINDOW FRONT 3920%3 rear, 21lst, 1684 . |
TOGGLE TO LOWER PARTITION BUMPER rear, 21lst, 2184 . 1
392121 21st, 1684 . e e 1 388470 front, 21st, 1684. 1
21st, 2184 . . . . . . . .. . 1 front, 21st, 2184. 1
388992 center, 21lst, 1664 . 1
30.8734 SUPPORT - PARTITION SIDE WINDOW FRONT center, 2ist, 2184 . . . 1
TOGGLE LOWER BUMPER 8350 Screw #10-32 x %/16, front fr‘dmrl
392126 21st, 1684 . 1 (50.002) 6
21st, 2184 . . . 1
4819 Woodscrew #10 x 3/4 (50 340) . 2 30.87375 HINGE ASSEMBLY - PARTITION SIDE WINDOW
GLASS ,FRAME REAR
30.87350 BRACKET ASSEMBLY - PART!TION SIDE WINDOW 388465 21st, 1684 . 1
FRONT TOGGLE UPPER LOCK 21st, 2184 . 1
394520 21st, 1684 . 1 8353 Screw #10-32 x 5/16 (50 O2D 3
21st, 2184 . 1
30.87376 BRACKET ASSEMBLY - PARTITION SIDE WINDOW
GLASS FRAME HINGE
30.87351 BUMPER - PARTITION SIDE WINDOW FRONT 39222y 21st, 1684 . 1
TOGGLE UPPER LOCK BRACKET 2lst, 2184 . 1
392164 21st, 1684 . 1 4829 Woodscrew #12 x 1 ()0 1401 o
21st, 2184 . . 1
836854 Screw #10-32 x )/16 (DO 003) . 2 30.87377 FRAME ASSEMBLY - PARTITION SIDE WINDOW
5934 Lockwasher #10 (90,240 2 SLIDING GLASS
388011 rear, 2lst, 1084 . 1
30.8736 SUPPORT ASSEMBLY - PARTITION SIDE WINDOW rear, 2lst, 2184 . 1
FRONT TOGGLE UPPER LOCK 388958 front, 21st, 1684. 1
594528  21st, 1684 . 1 front, 21st, 2184. . i
let 2184 . . 1 8335 Screw #6-32 x 3/8 (»0.027) 2
3441 Screw 1/4-2C x 1/2 (50 025). 3 388966 Nut #6-32. R 2
5699 Lockwasher 1/4 (50.230). 3
30.87378 HANDLE - PARTITION SIDE WINDOW SLIDING
30.8737 GLASS - PARTITION SIDE WINDOW GLASS FRAME
388954 sliding, 21st, 1684. 1 383529 21st, 1684 . 1
sliding, 2lst, 2184. 1 21st, 2184 . 1
388610 stationary, 21st, 1684 . 1 8573 Screw #8-%2 x 7/16 (bO 029) 2
stationary, 21st, 2184 . 1 388964 Nut #8-32. 2




30.87379—30.88557

RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION 30.87379—30.88557

CODE PART PER | CODE PA
DESCRIPTION AND MODELS RT D PER
NO. NO. CAR NO.  NO. ESCRIPTION AND MODELS ot
PARTITION SIDE WINDOW—Continued FOLDING $SEAT—Continued
30.87379  RUNWAY - PARTITION SIDE WINDOW SLIDING 30.88545  LEVERS ASSEMBLY - FOLDING SEAT CUSH|ON
GLASS FRAME PUSH UP (Cont'd)
394601 upper & lower, 2lst, 1684. . 2 388457 Boit, to seat bottom hinge . 2
upper & lower, Zst, 2184. . 2 330344 Spring washer. . ?
394602 front & rear, 21st, 1684 . . . 2 5935 Lockwasher #10 (50. 230) 2
front & rear, 2ist, 2184 . . . . 2 388850 Nut #10-32 (50.150). 2
SEAT 30.88546  SPRING - FOLDING SEAT CUSHION PUSH UP LEVER
388561 21st, 1684 . . 2
2lst, 2184 . 2
FOLDING SEAT 30.88547  SHAFT - FOLDING SEAT CUSHION PUSH UP LEVER
. SPRING
30.8852  BACK ASSEMBLY (UNTRIMMED) - FOLDING SEAT 588262 511:'; g’g: S i
392179 2lst, 1684 . 1 ' :
2st, 2184 . 11 30.8855 . CATCH - FOLDING SEAT
30.88525 BACK ASSEMBLY (TRIMMED) - FOLDING SEAT 388953 2st, 1684 . . . . ... L
X .\ 2lst, 2184 . 1
(Specify Trim Set No.) % Pi 1
251845 21st, 1684 . . 1 3838 .
2st, 2184 . 1
st. 2184 30.88551 DOVETAIL STUD - FOLDING SEAT CATCH
30.8853  TRIM COVER ASSEMBLY - FOLDING SEAT BACK 388802 iemale, 21st, 1684 . . 1
(Specify Trim Set No.) emale, 21st, 2184 . '
251846 21st, 1684 . . 1 388554 male, 2lst, 1684 .
male, 21st, 2134 . 1
2lst, 2184 . 1
4307 Cotter pin 1/8 x 1-1/8 (50 240) 1
30.8854  CUSHION FRAME (UNTRINMED) - FOLOING' SEAT 30.88552 SPRING - FOLDING SEAT CATCH MALE DOVETAIL
388801 2lst, 1684 . A~ 4 . 1 STUD
2lst, 2184 . . 1 38585 21et, 1684 . L
21st, 2184 . 1
30.88541  CUSHION ASSEMBLY (TRIMMED) - FOLDING SEAT s 4
(Specify Trim Set No.) 30.88553 HANDLE - FOLDING SEAT CATCH
251842 21st, 1684 . . . 1 . )
21st, 2184 . . 1 386547 2lst, 1684 .
’ Ast, 2184 . . . . . 1
).
30.88542 TRIM COVER ASSEMBLY - FOLDING SEAT CUSHION 6779 Screw #10-32 x 5/8 (50.00L 1
Specify Trim Set No.
- (Specify Trim Set No.) 30.88554 'ROD - FOLDING SEAT CATCH RELEASE
251843 21st, 1684 , 1
2ot 2184 1 388549 21st, 1684 . 1
st C 2st, 2184 . 1
30.88543  BOTTOM COVER ASSEMBLY - FOLDING SEAT 38282;1 'é::',::: :??"(2058"240) 1
(Specify Trim Set No.) : :
201844 23" 1684 . . 1 30.88555 PLATE - FOLDING SEAT CATCH RELEASE ROD
st, 2184 . . . BEARING
0 t, 1684 . 1
30.88544  PIVOT BOLT - FOLDING SEAT CUSHION FRAME 392002 izt 218: L
HINGE o
1 Wood #10 x 3/4 (50.340) . 2
388542 2lst, 1684 . . 2 o7 codscrew #10 x 3/4 {20.5
2st, 2184 . . 2 | 30.885% COVER - FOLDING SEAT CATCH ROD RELEASE ROD
325227 Spring washer. 2
T . 38550 2lst, 1684 . 1
3 ut 3/8-24 . . . . . ..o oL 2Ast, 2184 . . . . . 1
80 Screw #8 x 1/2 (50.300).
30.88545 LEVERS ASSEMBLY - FOLDING SEAT CUSHION 77 rew e x .3 o
PUSH UP 30.88557 SPRING - FOLDING SEAT CATCH RELEASE ROD
38850 2st, 1684 . . . ... : 388552 2lst, 1684 . . . . . . . . 1
21st, 2184 . . . . 4 0 e e e e 21st, 2184 . 1




RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION

30.88558—30.927 30.88558—30.927
E PART PER CODE PART PER
ot o DESCRIPTION AND MODELS o | Sor ‘No. DESCRIPTION AND MODELS CAR
FOLDING SEAT—Continued FRONT SEAT—Continuved
30.88558 HINGE - FOLDING SEAT CENTER PILLAR 30.8985  TRIM COVER ASSEMBLY - REAR OF FRONT SEAT
288568 lower, 2lst, 1684. . . . . . . . . . . . . BACK (Specify Trim Set No.)
lower, 21st, 2184. . . « . . v . . . . . . 2652912 2lst, 1686 . . . . . . oo e 1
88H69 upper, 2lst, 1684. . . . . . . . . . . .. 21st, 2186 . . . . . . . . . 1
upper, 21st, 2184. . . . . . . . . . ...
382522 :3?“;3;23245122.1283230’ P 30.8987  TRIM COVER ASSEMBLY - REAR OF FRONT SEAT
C T BACK FOOT REST (Specify Trim Set Na.)
30.8857  SUPPORT ASSEMBLY - FOLDING SEAT PARTITION 252925 giit' éfgg Tt i
388943 21st, 1684 . . . . . . . .. P LD e e e
218, 2184 . . . . . o o0 0w L .
224251 Screw boss 5/16-24 . . . . . . . . . .. 30'3932534 2:?\12?,5 :::':' cgi:tl.o"léezi 1
8306 Screw 5/16-24 x 1-1/2, for screw boss i . ’ ! o
(50.002) « + v v e driver's seat, 21st, 2184. . . . . . A |
2304 Screw 5/16-24 x 1 (50.002) . . . . .\ 30.9001  FRAME ASSEMBLY (TRIMMED) - BOTTOM
527 Lockwasher 5/16. {50.220) . . . . . . (Specify Trim Set No.)
7005 Nut 5/16-24 (50.100) . . . . . . . . .. 981844 cloth, RHD, 20th, 1505-15. . . . . . . . . 1
981798 cloth, RHD, 20th, 1585-88-95-98. . . . . . 1
30.8858 scg;$P:;¢T£ - FOLDING SEAT PARTITION 321282 ieat:er, BD, 20th, 150515, . . . . . . | .
eather, RHD, 20th, 1585-88-95-98. . . . . 1
388602 §r°“t' Ast, 1684. . . ..o 252929 cloth, RHD, 21st, 1615 . . . . . . . 1
ront, 21st, 2184. . . . . . . . . . . . .
388603 rear, 2ist, 1684 . . . . . . . . .. . .. cloth, RHD, 21st, 2115 . . . . . .. o1
252930 cloth, RHD, 21st, 1685-95. . . . . |
rear, 2lst, 2184 . . . . . . .. ... cloth, RHD, 21st, 218%-95. . . . . . . . . 1
8308  Screw #6-32 x 5/16 (50.002). . . . . . . 252931 leather, RdD, 21st, 1615 . . . . . . . o1
leather, RHD, 21st, 2115 . . . . . . . . . 1
252932 leather, RHD, 21st, 1685-95. . . . . . . o1
FRONT SEAT leather, RHD, 21st, 2185-95. . . . . . . . 1
30,9005  CUSHION (TRIMMED ASSEMBLY) - (Specify
Trim Set No.)
30.8981 FRAME ASSEMBLY (TRIMMED) - FRONT SEAT BACK 251806 driver's seat, 21st, 1684. 1
(Specify Trim Set No.) . driver's seat, 2lst, 2184. . 1
252920 2lst, 1686 . . . .. ou e e e 252911 21st, 1686 . . . . . . 1
2lst, 2186 . . . . . oo e e 21st, 2186 . 1
252925 cloth, RHD, 2st, 1612 . . . . . . . . . .
cloth, RiD, 2ist, 2112 . . . . . . . . . . 30,9006  TRIM COVER ASSEMBLY - CUSHION (Specify
252926 cloth, RHD, 21st, 1682-92. . . . . . . . . Trim Set No.)
cloth, RHD, 2lst, 2182-92. . . . . . . . . 251807 driver's seat, 2lst, 1684. . . . . . -1
252927 leather, RHD, 21st, 1612 . . . . . . . driver's seat, 2lst, 2184. L
leather, RHD, 2lst, 2112 . . . . . . . . . 252914 21st, 1686 . . 1
252928 leather, RHD, 21st, 1682-92. . . . . . . . 21st, 2186 . . 1
leather, RHD, 21st, 2182-92. . . . . . . .
30.9008  SUPPORT - CUSHION PAD
30.89815 BACK CUSHION ASSEMBLY (TRIMMED) - FRONT 386529 driver's seat, 2lst, 1684. . . . . . . . . 1
. SEAT driver's seat, 2lst, 2184. . . . . . . . . 1
251810 21st, 1684 . . . . . .
2A8t, 2184 . . . . e e 30.908 SPRING - CUSHION
252910 21st, 1686 . . . . . . . . . 386533 driver's seat, 2lst, 1684. 1
Ast, 286 . . . . . ..o o000 driver's seat, 2lst, 2184. 1
386909 21st, 1686 . . . . 1
30.8982  TRIM COVER ASSEMBLY - BACK CUSHION 21sy, 2186 . . . 1
(Specify Trim Set No.)
251811 driver's seat, 2ist, 1684. . . . . . . .. 30.927 HANDLE - ADJUSTING
driver's seat, 21st, 2184. . . . . . . . . 372538 RHUD, 20th, 1502-12-82-9 . .
252913 2st, 1686 . . . . . . 0w e e . RUD, 21st, 1612-82-92. . . . . . . . . . . 1
A8t 2186 . . . e e e e RHD, 21st, 2112-82-92. . . . . . . . . .. 1




RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION

30.927—31.205 30.927—31.205
CODE PART - -PER CODE FART PER
%o, NO. DESCRIPTION AND MODELS CAR N, W DESCRIPTION AND MODELS CAR
FRONTY SEAT—Continued REAR SEAT-—Continued
30.%27 HANDLE - ADJUSTING (Cont'd) 30.9412 CUSHION ASSEMBLY (TRIMMED) - (Specify Trim
Set No.)
14 , 20th, 1505~ -88-95-98 . . . . 1 )
363145 RiD, 20th, 1505-15-85-88-95-98 251833 21st, 1684-86. . . . . . . . . D 1
RHD, 21st, 1615-85-95. . . . . . . . 1 ot 1ea-oe h
RHD, Z2lst, 2115-85-95. . . . . . . . . . . 1 p £RBATOU. e e R A e e e e
0. - i
30.92723  LEVER AND BRACKET ASSEMBLY - ADJUSTING 30.9413 TR;f'z°;EE :2S§MBLY CUSHION (Specify
HANDLE :
380162 RHD, 20th, 1502-12-82-92 . . . . . . . . . 1 251835 gi::' ;fgi:gg' """" i
RHD, 21st, 1612-82-92. . . . . . . . . | ' Tttt e
L ~82-92. . . . . . . . . ..
RiD, 21st, 2112-82-92 L 30.9475 ARM REST ASSEMBLY (TRIMMED) - SIDE
30.92729  SHAFT, BRACKET, AND RELAY ASSEMBLY - (Specify Trim Set No.)
ADJUSTING HANDLE 251849 :iégt' ii:t’ é?gi"gg S e i
4626 RHD, 21st, 1615-89-95. . . . . . . . 1 . . =86 . ..
57 QD olst 2115_82_92 ___________ . 251850 left, 21st, 1684-86. . . . . . 1
’ ' left, 21st, 2184-86. . . . . . 1
30.9277  SPRING - ADJUSTING HANDLE RELAY
374623 RHD, 20th, 1505-15-85-88-95-98 . . . . . . g | 30-9476 TRE:pES:ES ;f?;":t: ;of;DE ARM REST
R“g' gis" ;fi5'25*95 """""" i 251991 right, 2lst, 1684-86 . . . . . . . . . . . 1
RHD, 21st, 2115-85-95. . . . . . . . . .. right, 2lst, 2184-86 . . . . . . . 1
£ -86. e
30.930 TRACK ASSEMBLY - ADJUSTING . 251992 izft‘ gizt’ ;fg:_gg }
380159 RHD, right, 20th, 1502-12-82-92. . . . . . 1 P AR R Y e e
RHD, r‘?ght., 2st, 1612-82-92 . . . . . . . 1 30.9478 MOULD ING = TRIM
RHD, right, 21st, 2112-82-92 . . . . . . . 1 386629 21st. 1684-86 1
374132 RHD, right, 20th, 1505-15-85-88-95-98. . . 1 e oeass. .
RHD, right, 21st, 1615-85-95 . . . . . . . 1] 8Ly 2284780 e e e
RUD, right, 21st, 2115-85-95 . . . . . . . 1
380160 RHD, left, 20th, 1502-12-82-92 . . . . . . 1
RHD, left, 2lat, 1612-82-92. . . . . . . . 1 TRUNK
RHD, left, 21st, 2112-82-92. . . . . . o1
574133 RHD, lef, 20th, 1305-15-85-88-95-98 - - - L | 51 1503 LINING - TRUNK COMPARTMENT FRONT
RHD, left, 2lst, 1615-85-95. . . . . . . 1
RHD. left. 21st, 2115-85-95 1 386438 21st, 1684-86. . . . . . . . . . . 1
' ' P ERLITEITID e 21st, 2184-86. . . . . . . . oo ... 1
30‘938:88 :°ut°';f N Tiggé | 31-157  TRUNK LID AssemsLY
392 back, 2182’ % . .. 1 372159 used without trunk rack, 21st, 1684-86 . . 1
83882 a: ! 15 ! 2686 """"""" “used without trunk rack, 21st, 2184-86 . 1
383 S 215°' 1186 """"""" 2 392335 used with trunk rack, 2lst, 1684-86. 1
side, 21st, 2186 . . . . .o 2 used with trunk rack, 2lst, 2184-86. 1
31.1875  BRACKET - LID LOCK STRIKER SUPPORT
REAR SEAT 388447 used with trunk screen, 21st, 1684 . . . . 1
used with trunk screen, 2lst, 2184 . . 1
30.9401 CUSHION ASSEMBLY (TRIMMED) - BACK {Specify
Trim Set No.)
251839 21st, 1684-86. . « » .« v v e e 1 N
21st, 2184-86. . .« . . o e 1 TRUNK' RACK
30.9402  TRIM COVER ASSEMBLY — BACK CUSHION
(Specify Trim Set No.) 31.205 TRUNK RACK ASSEMBLY
251840 21st, 1684-86. . . . . . . . . . . ... 1 487473 2lst, 1684-86. . . . . . . . . .. 1
21st, 2184-86. . . . . . .. ... .. 1 21st, 2184-86. . 1
387564 SCrOW. -+ . e e e e e e ?
30.94) SPRING - CUSHION 387566 ‘Spacer . . . . 2
386532 21st, 1684-86. . . . . . . v . 0 .o .. 1 335227 Spring washer. S 2
21st, 2184-86. . . . . ... Lo L 1 6902 Nut 3/8-24 (50.120). . . Z




RIGHT HANb DRIVE & SPECIAL VEHICLE SECTION

31.206—31.372 31.206—31.372
1 B
CODE PART | PER CODE PART PER
NO. NO. DESCRIPTION AND MODELS CAR NO.  NO. DESCRIPTIOIN AND MODELS CAR
TRUNK RACK—Continved WINDOW REAR—Continued
31.206 SPACER - RACK BAR 31.353 GLASS (Cont'd)
387580 2ist, 1684-86. . . . . . . . v . ... .. 388846 Bolt 1/4-28 x 11/16, to ninge
21st, 2184-86. . .« . . . . . .. ... 21st, 1684-86. . . . . . . . e ... 4
21st, 2184-86. . . . . . . .. ... 4
31.207 BOLT - RACK BAR SPACER 388883 Nut 1/4-28, to hinge bolt
387583 21st, 1684-86. . . . . . . ow e 21st, 1684-86. . . . . . . . .. ... 4
2st, 2184-86. . . . . . .. ... . 21st, 2184-86. . . . . . . oo .. 4
6902  Nut 3/8-24 (50.120). . . . . . . . . . 31.3531 HINGE ASSEMBLY - GLASS
288598 right, 21st, 1684-86 . . . . . . . . . . . 1
31.208 ~ BRACE - RACK right, 2ist, 2184-85 . . . . . . . . . . . 1
387569 21st, 1684—82- SR 388599 left, 21st, 1684~86. . . . . . . . . . .. 1
¢ 21st, 2184-86. . . . . ... left, 21st, 2184-86. . e 1
5 7021 Screw. 'f:b """""""" 383775 Screw #10-32 x 9/16, to operating motor. 2
355761 Washer, fiber. . . . .. ... .. ' 6779 Screw #10-32 x 5/8, to roof (50.001) . . 4
3265227 Spring washer. . . . . . . . . . . ...
P ¢ ( 0 383796 Washer 2/16. . . . . . . . . . .. . 4
%02 Nut 3/8-24 (50.1200. . . v oo v 394508 Cup washer . . . . . . . . . . . .. 4
31.209 BRACKET - RACK 31.3571 SPACER - GLASS RUBBER
387504 right, 2lst, 1684-86 . . . . . . . . . . . 388844 21st, 1684-86. . . . . . . . . . . . co . 4
right, 21st, 2184-86 . . . . . . . . . . . 21st, 2184-86. . . . . . . . . .. .
387503 left, 2lst, 1684-86. . . . . . . . . . . . 31.3572  WASHER - GLASS RUBBER
left, 2lst, 2184-86. . . . . . . BRI 388845 21st, 1684-86. . . . . . . . . . . . L4
7841 Screw 3/8-24 x 1-1/4 (%0.003). . . . . . 21st. 2184-86. ) ) ) 4
5506 Lockwasher 3/8 (50.220). . . . . . . . . pesTE R b
7006  Mut 3/8-24 (50.100). . . . . . . . . . . 31.358 WEATHERSTRIP - GLASS
: 388626 used with ventilating window, 21st, 1684-86 1
31.2i0 KNOB - RACK CLAMPING used with ventilating window, 21st, 2184-86 1
367022 gizt’ ;fg::gg """""""" 31.368  MOTOR - OPERATING
’ &I 392035 2lst, 1684-86. . . . . . . e e e e .. 1
2Ast, 2184-86. . .« . . . u . 1
31.211 SPRING - RACK CLAMPING KNOB 383765  Screw #10-32 x 618 . . 1
367234 21st, 1684-86. . . . . . . . .o ... X
21st. 2184-86 5500 Lockwasher #10 (50.220). . . . . . . L1
367023 Retaining ring . . . o . . . o .. 7003 Nut #10-32 (50.100). . . . . . . R |
367235 Retaining washer . . . . . . . . . . . 31.369 SPRING - OPERATING MOTOR
383760 21st, 1684-86. . .+ . v e w e e 2
31.212 PIVOT PIN - RACK 218t, 2184-86. « .« . . o oo e e 2
8 21st, 4-86. . . . ... ... D .
387565 212t 2?24_82 31.3695  SWITCH - OPERATING MOTOR
387566 Spacer . . . . . . ... 383938 2lst, 1684—8@. e e, 1
20st, 2184=86. . . . . . ou .. ... 1
31.213 STRAP - RACK 31.370 TUBE - OPERATING MOTOR VACUUM
367095 21st, 1684-86. . . . . . . . . . .. 392107 141" long, 2lst, 1684-86 . .. 1
21st, 2184-86. . . . . . .. ... .. 141" long, 21st, 2184-86 . . . . . . 1
387875 4" long, manifold end, 21st, 1684-85 . . . 1
31.214 PLATE - RACK STRAP RETAINING 4" long, manifold end, 21st, 2184-85 . . . 1
367217  21st, 1684-86. . . . . . . ... ... 383798 Clip . . . . . .. ... Ce e C 11
21sy, 2184-86. . . . . . ... L. L. 333343 Screw #10-24 x 3/8 . . . . . . . . .. Sl
228151 Rivet 3/16 x H/8 (50.425). . . . . . 377455 Connection, manifold end . . 1
6261 Nut, manifold end. . . . . . . . L
31.371 GROMMET - OPERATING MOTOR VACUUM TUBE
WINDOW REAR 197876 21st, 1684-86. . . . . . . e 1
21st, 2184-86. . .« .« . . u v oa . .. R |
31.353 GLASS 31.372 HOSE - OPERATING MOTOR VACUUM TUBE
388595 used with ventilating window, 21st, 383682 14" long, 21st, 1684-36. . . . . e s
1684-86. . . . . . .. ... 14" long, 21st, 2184-86. . . . . . . . . . 1
used with ventilating window, 21st, 387876 8" long, manifold end, 21st, 1584-85 . . . -

2184-86. . . . .

8" long, manifold end, 21st, 2184-80 . . . 1




31.394—31.4398 " RIGHT HAND DRIVE & SPECIAL VEHICLE SECTION 31.394—31.4398
. e DESCRIPTION AND MODELS can | SomE PART DESCRIPTION AND MODELS o
WINDSHIELD TRIM—Continued
31.394 MOULDING - DIVISION FINISHING INSIDE 31 4398 FORMICA TRIM PANELS (Cont'd)
383558 Plug 5/16-24, mirror hole, 2st, 1684. . . 1 386509 door front, top left, 21st, 1684-85. 1
Plug 5/16-24, mirror hole, 21st, 2184. . . 1 door front, top left, 21si, 2184-8€. . 1
386503 door rear, bottom right, 21st, 1684-86 . . 1
door rear, bottom right, 21st, 2184-86 . 1
TRIM 386504 door rear, bottom left, 21st, 1684-86. 1
door rear, bottom left, 21st, 2184-86. 1
386510 door rear, top right, 21lst, 1684-86. 1
31 .41y CENTER PILLAR TRIM ASSEMBLY (Specify Trim door rear, top right, 21st, 2184-86. 1
Set No.) 386511 door rear, top left, 2lst, 1684-86 . . 1
261851 right, 2st, 1684. . . . . . . . ... L. 1 door rear, top left, 21st, 2184-86 . . . L
right, 2ist, 2184. . . . 1 386512 folding seat, back center, 21st, 1684. 1
975076 right, 21st, 1686. . . 1 folding seat, back center, 2lst, 2184. 1
right, 21st, 2186. . . . . . . . . . .. 1 386893 front seat, back center, 21lst, 1686. . 1
251852 left, 21st, 1684 . 1 front seat, back center, 2lst, 2186. . . . 1
left, 21st, 2184 . . 1 383874 front seat, side lower right front, 21st,
975077 left, 21st, 1686 . 1 1686 . T o1
left, 21st, 2186 . 1 front seat, side lower right front, 21st,
2186 . 1
3417 CARPET ASSEMBLY - FLOOR FRONT (Specify 383876 front seat, side lower right rear, 2lst
Trim Set No.) 1686 . . .« . . e e 1
952107 RdD, leather trim, 20th, 1502-05-12~15-82~ front seat, side lower right rear, 21st,
85-88-92-95-98 . e 1 2186 . A U A W . |
383875 front seat, side lower left front, 21st,
31 .430 MAT - FLOOR FRONT RUBBER 1686 . e e e e e e e e e 1
388928 21st, 1684 . . . . . . . . . 1 front seat, side lower left front, 21st,
2st, 2184 . . . . .. ... 1 2186 . v . e e e e e e e e e 1
392495 2lst, 1686 . 1 383877 front seat, side lower left rear, 2lst
21st, 2186 . . . .. ..o 1 1686 « v . . .. e e 1
350429 RHD, cloth trim, 20th 1502 05'12 -15~ 82' front seat, side lower left rear, 21st,
85-88-92-95-98 . . . . . 1 2186 . . . 1
386720 RdD, 21st, 1612-15-72- 75—82 85 92 95 1 383880 partition, rear, 21st, 1684. 1
RHD, 21st, 2112-15-72-75-82-8%-92-95 . 1 partition, rear, 21lst, 2184. . 1
. 383879 parition, side lower, 2lst, 1684. 1
31 .431 MAT - FLOOR REAR RUBBER pa.r"u‘.i.t.ion, side lower, 21st, 2184. . . . . 1
388810 21st, 1684 . . . . . . . .. .o ... 1 386725 partition, rear lower outer, 21lst, 1684. . 1
Ast, 2484 . . . ... L. 1 partition, rear lower outer, 21st, 2184. 1
392497 21st, 1686 . 1 386853 .partition, rear lower driver side front,
21st, 2186 . 1 2Lst, 1684 . 1
partition, rear lower drlver slde front
31 431y MAT - FRONT SEAT SIDE SILL RUBBER 21st, 2184 . o 1
388811 left, 21st, 1684 . L 386506 rear seat, right, 2lst, 1684-86. 1
left, 2lst, 2184 . 1 rear seat, right, 2lst, 2184-86. 1
392498 2lst, 1686 . 2 386507 rear seat, left, 2lst, 1684-86 . 1
2st, 2186 . 2 rear seat, left, 21st, 2184-86 . 1
31 .4315 MOULDING -~ FLOOR MAT JOINT
292108 21st, 1684 . 1
21st, 2184 . L. 1 7017 Screw ¥6 x 1/2 (50.300)
8451 Screw 10 x 1/2 (50 500, ) 10 door front, bottom panei, 2igt
1684-86. e 18
31 .4398 FORMICA TRIM PANELS door front, bottom panei, Ylst,
546901  door front, bottom right, 21st, 1614-86. 1 2184-86. T | -
door front, bottom right, 21st, 2184-46. 1 door front, top panel, 21ut, 1684-86 . 6
386902 door front, bottom left, 2lst, 1684-86 . 1 door front, top panel, 2lst, 2184-86 . 6
door front, bottom left, 21st, 2184-86 . 1 door rear, bottom panel, 2lst, 1684-86 12
386508 door front, top right, 21st, 1684~86 . . 1 door rear, bottom panel, 21st, 2184-86 12
door front, top right, 21st, 2184-86 . 1 door rear, top panel, 21st, 1684-86. . 10




hIGHT HAND DRIVE & SPECIAL VEHICLE SECTION

31.4398—31.481 31.4398-31.481
CODE PART PER CODE PART D MODELS PER
NO.  NO. DESCRIPTION AND MODELS ar | o wo. DESCRIPTION AN et
TRIM—Continued TRIM—Continued
31 .4398 FORMICA TRIM PANELS (Cont'd) 31 .4398 FORMICA TRIM PANELS (Cont'd)
door rear, top panel, 21st, 2184-86. . 10 394506 Clip, partition rear
front seat, back panel, 2ist, 1686 . . 13 21st, 1684 . . 3
front seat, back panel, 2ist, 2186 . . 13 21st, 2184 . . 2
front seat, side panel, 2lst, 1686 . . 18
front seat, side panel, 21st, 2186 . . 18 31 .4589 DOOR ASSEMBLY (TRIMMED) - HEADLINING ROOF
partition, rear lower panel, 2lst, LIGHT ACCESS
1684 . . . . . . oo e e e 8 252816 21st, 1684-86. .. 1
partition, rear lower panel, 2lst, 21st, 2184-86. . . . . . . . . 1
2184 . e e e e e 8 7402 Screw #4 x 5/8 (90.340). . . 1
partition, rear lower outer panel,
21st, 1684 . . . . . . . . .. 6 31 .459 TRIM PANEL ASSEMBLY - COWL SIDE (Specify
partition, rear lower outer panel, Trim Set No.)
20st, 2184 . . . . . . ... ... . 6 251819 right, 2lst, 1684-86 . . 1
7586 Screw #6 x 3/4 (50.300) right, 21st, 2184-86 . . 1
folding seat, back panel, 2lst, 1684 . 26 251820 left, 21st, 1684-86. 1
folding seat, back panel, 2lst, 2184 . 26 left, 21st, 2184-86. 1
rear seat panel, 2lst, 1684-86 . . . . 6 .
t 1, 21st, 2184-86 . . . . 6
8385 Sc:z:rﬂzf;Z 53278 (50?500) 31.4609 TOP ASSEMBLY - UNDER REAR WINDOW PACKAGE
folding seat, back panel inner, 21st, y TRAY (Spec|f¥ Trim Set No.)
© 1684 . R 385895 red leather trim, 21st, 1684-86. 1
folding seat, back panel inner, 21st, ' red leather trim, 21st, Hea-86. 1
2184 . . L e e e 3 386856 tan leather trim, 21st, 1684-86. 1
tan leather trim, 21st, 2184-86. . 1
8370 Screw #6-32 x 5/16 (50.300) . o ’
‘ folding seat, back panel outer, 2ist, 386857 blue leather trim, 21st, 1684-86 . 1
1684 TN/ T ANV\ATY P blue leather trim, 21st, 2184-86 . . 1
foldi t, back panel outer, 21st,
021232&.5&& ¢ panet ORRER, 8% | 31.46093  WHEELHOUSE PANEL TRIMMED ASSEMBLY - REAR
8280 Screw #6 x 1 (503(x)) ' QUARTER (Specify Trim Set NO.)
to rear seat panel, 21st, 1684-86. . . 8 252702 r}g:n, %;S" 1682‘82 : 1
to rear seat panel, 2lst, 2184-86. . . 8 right, Zlst, 2184-86 . 1
8265 Ferrule #6 252705 left., 213!:, 1684-86 1
door front, bottom panel, 21st, left, 21st, 2184-86. 1
1684-86. e e e e e e . 18
door front, bottom panel, 21st,
2184-86. . . . . . . . . . . . . .. 18 BULK TRIM STOCK
door fromt, top panel, 21st, 1684-86 . 6
door front, top panel, 21st, 2184~86 . 6
door rear, bottom panel, 21st, 1684-86 12 31 .48l LEATHER - IMITATION (Specify Trim Set No.)
door rear, bottom panel, 21st, 2184-86 12 386499 headlining material, set No. 12, 14, 19,

door rear, top panel, 21st, 1684-86. . 10
door rear, top panel, 21st, »184-86. . 10
front seat, back panel, 21st, 1686 . . 13
front seat, back panel, 21st, 2186 . . 13
front seat, side panel, 2lst, 1686 . . 18
front seat, side panel, 21st, 2186 . . 18
partition, rear lower panel, 21st,1684 8
partition, rear lower panel, 21st,2184 8
partition, rear lower outer panel,

Mar, 1684 . . . 0 L0 0000004
rear lower outer panel,

partition,

2lst, 218l . T |
rear seat, panel, 21st, 1684-86. . . . 14
rear seat, panel, 21lst, 2184-86. . . . 14

folding seat back panel, 2lst, 1684. . 26
folding seat back panel, 21st, 2184. . 26

112, 114 and 119, 21st, 1684-86. .
headlining material, set No. 12, 14, 19,
112, 114 and 119, -21st, 2184-86.









